PARTS LIST
LISTA DE PIEZAS

PORT-A-CUT IV

MODELS:

PAC IV-51E  PAC IV-53E PAC IV-75E PAC IV-8KM
PAC IV-9W PAC IV-10Y PAC IV-11R PAC IV-13H
PAC IV-13.5R PAC IV-14KC PAC IV-14KCR PAC IV-14KM
PAC IV-16KM PAC IV-16BV PAC IV-18BV  PAC IV-18H
PAC IV-20H (Engine Mounted Fuel Tank)

PAC IV-20H (Cowl Mounted Fuel Tank)

This Document Supersedes ONLY The “Parts List” Section of
Document P/N 0A7669 “PAV IV Operating Instruction & Parts List”.

Continue Usage Of P/N 0A7669 “Operating Instructions & Parts List”
As “Operating Instructions” For 8KM, 9W, 10Y, 11R, 16BV, 18BV
Models.

Este documento reemplaza SOLAMENTE a la “Lista de Piezas” del
documento P/N 0A7669 “Instrucciones de Operacion y Lista de
Piezas del PAV IV".

Continda el uso de P/N 0A7669 “Instrucciones de Operacion y Lista
de Piezas” como “Instrucciones de Operacidn” para los modelos
8KM, 9w, 10V, 11R, 16BV, 18BV.

0A7769
Copyright © December 11, 2003 Electrolux Construction Products.
Printed in USA

TARGET

17400 West 119th Street
Olathe, Kansas 66061

Customer Service............ 800-288-5040
Corp. Office....ccevcvrennnnnn. 913-928-1000
Cust. Service FAX........... 800-825-0028
Corp. Office FAX............. 913-438-7951
Customer Service, Int'l....913-928-1258
INt'L FAX oo 913-438-7938
Internet......... http://www.targetblue.com

Target Latin America, Mexico,
Caribbean, Central & South

America

17400 West 119th Street

Olathe, Kansas 66061
Phone.......ccooeeeeeeeeiiiinnns 913-928-1255
FaX oo, 913-438-7938



PARTS LIST INDEX
j For quick supply of spare parts and to avoid any lost time, it is essential to quote the data on the

manufacturer’s plate fixed to the machine and the part description to be replaced with every order.

Model Designhation Key
Model POWER SOURCE Model POWER SOURCE
PACIV-51E 5 HP Baldor Electric (1 Phase) PACIV-14KC 14 HP Kohler Command (Electric)
PACIV-53E 5 HP Baldor Electric (3 Phase) PACIV-14KCR | 14 HP Kohler Command (Recoil)
PACIV-75E 7-1/2 HP Baldor Electric (3 Phase) PACIV-14KM * 14 HP Kohler Magnum
PACIV-8KM * 8 HP Kohler Magnum PACIV-16KM 16 HP Kohler Magnum
PACIV-9W * 9 HP Wisconsin PACIV-16BV * 16 HP Briggs & Stratton
PACIV-10Y ** 10 HP Yanmar Diesel PACIV-18BV * 18 HP Briggs & Stratton
PACIV-11R * 11 HP Robin PACIV-18H * 18 HP Honda
PACIV-13H 13 HP Honda PACIV-20H 20 HP Honda
PACIV-13.5R 13.5 HP Robin
* Model Out Of Production — Shown For Service Parts Only
** 10Y Model Available Only Upon Special Request

DESCRIPTION PAGE
LAY = 14 1T TSR 4-5
Figures & Parts Lists & Wiring Diagrams:

N = 1 = T o U] o 6-9

2. ENngine & Blade Shaft GrOUP .....ccccii i e e e e e 10-15

G T B 1V ¢ o P (o ] o U o RS 16 -18

4, FUEl TanK Group — 20H......ciiieiiiie it e e e s e e e e e e s st ae e e e e e e e e snnrnnneeees 19

T Yol ot Tt o 1T PRSPPI 20-21

6. Wide Cutting Kits (3/4” & 1” Wide) (Special Option).........ccuuvvieeeiiiiiiiiiiiee e e e e 22-24

7. Electrical Components (7-1/2 Electric Model ONly).........occviiieiiee it 25

8. WIrNG DIiagram: 75E .......ciiciiiiiiiee e e i et e sttt e e e e e s e e e e e e s s e e e e e e e e e snnnnraneeaaeeeann 26

9. WIriNG DIiagram: BLE .......cioiiiiieiiee ettt e e st e e e e s e s e e e e e e s e e e e e e e e nnnn e araaaeeeann 27

10, WIrNG DIagram: B3E ... ....uuieiieeeii ittt e e e s e st e e e e e e s e s e e e e e e e s st a e e e e e e s e snnntaaeaeeeeeaannnneees 27

I VAV AT g TaTo T =V [ = U 4 R Y RSP 28

2 VAV A g TaTo T =T [ = U 4 R AT RS 28

RS T VAV A g TaTo T =T [ = U 4 A 0 2 RS 29

I VAV A g TaTo T =V | = U 4 A I SRR 29

15. WIrNG DIagram: L3H........uuuiiiieeiiiiiiiiiee e s e st e e e e e s sttt e e e e e e st e e e e e e s s snntaaeeeaeeesennnnenes 30

16. WIiring Diagram: LAKIM ........ccoieeeeiiiieieiee e e s e e eteee et e e e s e st e e e e e e s e snntae e e e e e s s ssntnaeeeeaaeseannnens 30

17. WIriNg DIagram: LAKC ......oveeiieeei ittt e e e sttt e e e e e s e e e e e e s et ae e e e e e s e anntnteeeeeeeseannnnees 31

18. WIiring Diagram: LAKCR .......coiii ittt et e e s e s e e e e e e s st e e e e e e s s sentaaeareeeeseannnnees 32

19. WIiring Diagram: LEKIM ........ccoiieeiiiiiiiieiee e e e e e sttt e e e e s e st e e e e e e s st e e e e e s s snntnaeeeeaeeseannnens 33

20. Wiring Diagram: L16BV / 18BV .......ccccoiuiiiiiiee e iiitiiieit e e e e s settaee e e e e e s e saataeee e e e e s snnnnaeaeaaeeeennns 34

21. Wiring Diagram: L8H & 20H.......cccceiiiiiiiiiieee et e e s s e e e e e e s e e e e e e e snnrre e e e e e e e anns 35

22. Wiring Diagram: 20H (Red Stripe Wire HarnN€SSs) .......cccuvicciuriiiiieeieiiiiiieeee e e sssiineneaae e 36

23. Wiring Diagram: 20H (Blue Stripe Wire HarNE@SS).......ccceviciurierieeeiiiiiiiieeeeessssinieeneaee e 37
Decal Descriptions and LOCALIONS .......c.ceiiiiiiiiiiiee e it ie e e e e s e e e e e s s st e e e e e e s s snntaseeeaeeeseannneees 38-40
Engine Mounting Locations & Base Attaching POINtS...........ccoviiiiiiiiiieei e 41
Option Availability Chart - Per MOEL...........coiiiiiiiiiii e e s e e e e e 43 - 45
REPAIN QNG SPAIE PAIS ...eiiiieiiiiciiiiiie ettt e e e e s e e e e e e s s e e e e e e s s st eaeeeaeesaassntaareeaaeesaaanneees 45

F N (o 1T = AV =T a1V T SO Back Cover



INDICE DE LA LISTA DE PIEZAS
2 Para una rapida provision de las piezas de repuesto y para evitar cualquier pérdida de tiempo, con cada

orden de compra es esencial mencionar los datos de la placa del fabricante fijada a la maquina y la
descripcion de la pieza a ser reemplazada.

Clave de Designacién de Modelos
Modelo FUENTE DE ENERGIA Modelo FUENTE DE ENERGIA
PACIV-51E 5 HP, Baldor Eléctrico (1 Fase) PACIV-14KC 14 HP, Kohler Command (Electric)
PACIV-53E 5 HP, Baldor Eléctrico (3 Fases) PACIV-14KCR 14 HP, Kohler Command (Recoil)
PACIV-75E 7-1/2 HP, Baldor Eléctrico (3 Fases) PACIV-14KM * 14 HP, Kohler Magnum
PACIV-8KM * 8 HP, Kohler Magnum PACIV-16KM 16 HP, Kohler Magnum
PACIV-9W * 9 HP, Wisconsin PACIV-16BV * 16 HP, Briggs & Stratton
PACIV-10Y ** 10 HP, Yanmar Diesel PACIV-18BV * 18 HP, Briggs & Stratton
PACIV-11R * 11 HP, Robin PACIV-18H * 18 HP, Honda
PACIV-13H 13 HP, Honda PACIV-20H 20 HP, Honda
PACIV-13.5R 13.5 HP Robhin
* Modelo fuera de produccién — Se muestra para piezas de repuesto solamente
** Modelo 10Y disponible como pedido especial solamente

DESCRIPCION PAGINA
F Yo 1Y =T 4 (=T ol - 1 T O T O PP PP OPPRPPPPPPN 4-5
Listas de llustraciones y Piezas y Diagramas de Cableado:

I €10 o T o [ T o o BT PP UT TP 6-9

2. Grupo del Motor Y Eje de 1a HOJa......coo it 10- 15

3. TranSMISION AULOMALICA ......veietrieritieeitieesieeeteeestee et e e ste e e stbe e sbe e e sabe e sabeeebeeesbbeesbeeesanee e 16 - 18

4.  Grupo de tanque de combustible — 20H ... 19

T N of ot =T Yo [ 1 O TP P PP PPPRPPR 20-21

6. Equipos para Corte Ancho (3/4” y 1” de Ancho) (Opcion Especial) ..........ccccvveveivvreennnnn. 22 -24

7. Componentes Eléctricos (Modelo Eléctrico 7-1/2 Solamente) ........ccccecvveeviiieeeiiieeeeeene, 25

8. Diagrama de Cablead: 75E...... .. 26

9. Diagrama de Cableado: SLE.........o e 27

10. Diagrama de Cablead: 53E...... .o 27

11. Diagrama de Cablead: SKIM........ou it 28

12. Diagrama de Cablead: QW ...t e e e e e 28

13. Diagrama de Cablead: LOY ...ttt e e e e e e e e e e e eaaaaeeas 29

14. Diagrama de Cableado: 11R ... 29

15. Diagrama de Cableado: 13H ... 30

16. Diagrama de Cableado: LTAKM.... ..o a e eeeae s 30

17. Diagrama de Cableado: LTAKC ... .o ittt ee e e 31

18. Diagrama de Cableado: LTAKCR ... a e a e e 32

19. Diagrama de Cableado: LOKM........oooi it e e eae e 33

20. Diagrama de Cableado: 16BV / 18BV .........cooiiiiiiiiiiiieie et 34

21. Diagrama de Cableado: 18H / 20H ... 35

22. Diagrama de Cablead: 20H ... 36

23. Diagrama de Cablead: 20H ... 37
Descripciones y Localizaciones de CalCoOmMaNnias ........c.ceeeiiiueeeeiiiiee i eiee e siae e e 38-40
Localizaciones del Montaje del Motor y Puntos de Colocacion de Bases ...........cccccovevveeeiveeeeennne, 41
Tabla de Disponibilidad de Opciones - POr MOGEIO ..........ueeiiiiiiiiiiiiieiee e 43 - 45
Piezas de RepuestO Y REPATACION .........cceiiiiiiiiiiiiie ettt et e stee e e snree e e e nnbee e e eneees 45

AAVErteNCIas AICIONAUIES ........couueiiiiite e e e e e e e e et eaeeae e e s eaas Cubierta Posterior



b B B B

SAFETY FIRST!

A WARNINGS A

WARNING: FAILURE TO COMPLY WITH THESE WARNINGS
AND INSTRUCTIONS COULD RESULT IN DEATH OR SERIOUS INJURY.

Each machine is supplied with an operating instruction manual. Operators
and maintenance people of this equipment must read and be familiar with
the safety warnings in the operation manual. Failure to obey the warnings
may result in serious injury or death. Follow instructions strictly to ensure
long service in normal operation. If you do not have an operator’'s manual
(P/N 0A7768), call TOLL FREE 1-800-288-5040.

Read the entire operator's manual before operating this machine.
Understand all the warnings, instructions and controls. If you do not have
an operator’'s manual (P/N 0A7768) call TOLL FREE 1-800-288-5040.

Always park the machine on a level surface with the engine “OFF” and the
ignition switch set in the “OFF” position before performing any
maintenance. Let the machine cool down! Disconnect battery!

The manufacturer accepts no responsibility caused by unsuitable use or
modifications.

For repairs and service parts, contact you authorized DB/T dealer.

This saw was designed for certain applications only DO NOT modify this
saw or use for any application other than for which it was designed. If you
have any questions relative to its application, DO NOT use the saw until
you have contacted Diamant Boart Inc. and we have advised you.

Dimas North America
17400 West 119th Street
Olathe, Kansas 66061
Telephone: 1-800-288-5040



i SEGURIDAD ANTE TODO!

A ADVERTENCIAS A

ADVERTENCIA: EL NO RESPETAR ESTAS ADVERTENCIAS E INSTRUCCIONES DE
OPERACION PUEDE PROVOCAR GRAVES LESIONES O LA MUERTE.

operadores y los mecéanicos de este equipo deben leer y familiarizarse con las
advertencias de seguridad dadas en este manual. El no respetar las
advertencias puede provocar graves lesiones o la muerte. Siga las instrucciones
al pie de la letra para asegurar una larga vida de servicio durante operacion
normal. Si no tiene un manual del operador (N/P 0A7768), llame a su
concesionario Target mas cercano. Si se necesitan ejemplares adicionales,
lammar SIN CARGO al 1-800-288-5040.

c Cada maquina se suministra con un manual de instrucciones de operacion. Los

Lea todo este manual y familiaricese con el funcionamiento de la maquina antes
de ponerla en marcha. Entienda todas las advertencias, instrucciones y
controles. Si no tiene un manual del operador (N/P 0A7768), llame a su
concesionario Target mas cercano. Si se necesitan ejemplares adicionales,
lammar SIN CARGO al 1-800-288-5040.

Siempre estacione la maquina en una superficie plana con el motor APAGADO
y el interruptor de encendido puesto en la posicion APAGADO (OFF) antes de
hacer trabajos de mantenimiento en la maquina. jDeje que la maquina se enfrie!
iDesconecte la bateria! El fabricante no se hace responsable del uso o
modificaciones indebidas!

El fabricante no se hace responsable del uso o modificaciones indebidas!

Para reparaciones y piezas de repuesto, pongase en contacto con el
concesionario DB/T autorizado.

Esta sierra fue disefiada para ciertas aplicaciones solamente. NO la modifique
ni utilice para ninguna otra aplicacion salvo aquéllas para las cuales fue
disefiada. En caso de dudas respecto a su aplicacion, NO use la sierra sin
antes haber consultado por escrito a Diamant Boart, Inc. y haber recibido
nuestras indicaciones.

BB B B

Diamant Boart, Inc.
17400 West 119th Street
Olathe, Kansas 66061
1-800-288-5040



FIGURE 1 — Frame Group / Grupo de Marco




FIGURE 1 — Parts List (Items 1 - 62) (See Notes for Items Marked With “C” or “D")

(REV1211.09
Diag Part Qty Diag Part Qty
Loc. No. Reqg | Description (* Denotes Metric Item) Loc. No. Reqg | Description (* Denotes Metric Item)
*1 167835 1 Frame Weldment (Metric) 36 020010 1 Key, Woodruff (ANSI #405)
2 020551 2 Setscrew, Socket Hd., 5/16"-18 x 1/4" 37 167878 1 Spacer, Zinc Plated
3 139579 1 Axle, Rear 38 542190434 1 Bearing, 1/2" Bore
4 049923 2 Collar, Lock, 5/8" Bore *39 139761 2 Capscrew, Hex Hd., M6 x 1.0 x 20mm
4A 020551 2 Setscrew, Socket Hd., 5/16"-18 x 1/4" *40 139745 2 Locknut, Fiber, M6 x 1.0
5 020747 4 Washer, Flat, 5/8" USS
41 | - - Use Item 41C or 41D (See Note C or D)
6 040126 2 Wheel, 6" OD, 5/8" Bore 41C 139024 1 Crank, Handle (Not Available-Use Item ??)
*7 167833 2 Support, Engine Base (Metric) 41D 177922 1 Crank, Handle
*8 139749 6 Capscrew, Hex Hd., M10 x 1.5 x 25mm 42 020788 1 Lockwasher, Split, 1/2"
*9 162004 6 Lockwasher, Split, M10 43 030210 1 Nut, Acorn, 1/2"-13 UNC
*10 167831 1 Base, Engine (Metric)
44 | - Use Item 44C or 44D (See Note C or D)
*11 139741 4 Capscrew, Hex Hd., M12 x 1.75 x 30mm 44C 139022 1 Bolt, Shoulder, 1/2" DIA, 3/8"-16 UNC
12 020788 4 Lockwasher, Split, 1/2" 4D | T
13 020745 4 Washer, Flat, 1/2" L - Use Item 45C or 45D (See Note C or D)
*14 167439 1 Capscrew, Hex Hd, M12 x 1.75 x 100mm 45C 139100 1 Handle, Plastic, 3/8"-16 UNC
*15 167819 3 Bracket, Guard Mounting (Metric) 45D 032242 1 Handle, Aluminum, Revolving (Press Fit)
*16 197227 6 Capscrew, Hex Hd., M8 x 1.25 x 20mm 46 139021 1 Valve, Water
*17 020785 6 Lockwasher, Split, M8 47 020405 2 Screw, Round Hd, Phillips, #10-24 x 3/8"
18 167837 1 Shaft Guard Weldment 48 020782 2 Lockwasher, Split, #10
*19 177067 2 Capscrew, Hex Hd., M8 x 1.25 x 85mm
*20 020785 2 Lockwasher, Split, M8 49 | - Use Item 49C or 49D (See Note C or D)
49C 020810 1 Fitting, 90 Street Elbow, 1/2" NPT
21 167775 1 Front Axle Weldment 49D | - s
22 043260 2 Collar, 1" Bore
*23 167781 2 Pivot Block (Metric) 5 | - - Use Item 50C or 50D (See Note C or D)
24 041175 2 Grease Fitting 50C 167897 1 Fitting, 90 Male Elbow, 1/2" NPT
*25 139749 4 Capscrew, Hex Hd., M10 x 1.5 x 25mm 50D | - -] -
*26 162004 4 Lockwasher, Split, M10 51 | - - Use Item 51C or 51D (See Note C or D)
27 020768 4 Washer, Flat, 3/4" SAE 51C 167960 1 Fitting, 45 Street Elbow, 1/2" NPT
28 020614 2 Cotter Pin, 1/8" Dia x 1" Long 51D | - T
29 040091 2 Wheel, 5" DIA 52 045642 1 Hose Fitting & Filter Washer
30 160164 1 Pin, Yoke
53 | - Use Item 53C or 53D (See Note C or D)
31 020766 1 Washer, Flat, 1/2" SAE 53C 167892 1 Hose Assy, 1/2" ID x 40" Long
32 177239 1 Pin, Rue Ring,1/2" DIA 53D 176177 1 Hose Assy, 1/2" ID x 49" Long
33 | - - Use Item 33C or 33D (See Note C or D) 54 167906 1 Bar, Pointer, Straight
33C 177026 1 Adjustment Nut w/ Fitting, 5/8-11UNC 55 167908 1 Bar, Pointer, Offset
33D 177954 1 Adjustment Nut w/ Fitting, 5/8-8 ACME 56 041231 1 Rod, Pointer, 3/8"-16 UNC
57 041220 1 Wheel, 3" Dia, w/Bushing
K B - Use Item 34C or 34D (See Note C or D)
34C 040139 1 Grease Fitting 58 020199 1 Locknut, Fiber, 3/8"-16 UNC
34D 163140 1 Grease Fitting (2-5/8" Long) *59 139749 2 Capscrew, Hex Hd., M10 x 1.5 x 25mm
*60 139748 2 Locknut Fiber, M10 x 1.5
3B | - - Use Item 35C or 35D (See Note C or D) *61 197227 1 Capscrew, Hex Hd., M8 x 1.25 x 20mm
35C 167789 1 Screw, Adjustment, 5/8-11UNC *62 139738 1 Locknut, Fiber, M8 x 1.25
35D 177915 1 Screw, Adjustment, 5/8-8 ACME
Notes:

C) These Items (Marked with a C) Effective from First Unit Production (S/N 167250) To Approx. February, 2000.
D) These Items (Marked with a D) Effective Spring (Approx. February) 2000.



FIGURE 1 — Frame Group / Grupo de Marco




FIGURE 1 — Parts List (Items 63 - 99) (See Notes for Items Marked With “C” or “D")

(REV 12-2.99)

Diag Part Qty Diag Part Qty
Loc. No. Reqg | Description (* Denotes Metric Item) Loc. No. Reqg | Description (* Denotes Metric Item)
63 177025 1 Front Pointer Assy (# 54-59 & #89-92) 88 020762 2 Washer, Flat, 1/4" SAE
64 167911 1 Handle Bar Weldment 89 172137 1 Rope, 5/32" x 80" Long (Nylon)
65 139568 2 Grip, Handle Bar 90 162761 3 Clamp, Hose
66 177557 2 Knob, Handle, 3/8"-16 UNC 91 020136 1 Nut, Std. Hex, 3/8"-16
92 020786 1 Lockwasher, Split, 3/8"
67 | - -- Use Item 67C or 67D (See Note C or D)
67C 167800 1 Control Panel Weldment, PC Blue 93 041160 2 Collar, Lock, 3/4" Bore
67D 177909 1 Control Panel Weldment, PC Black 94 020766 1 Washer, Flat, 1/2" SAE
*68 197227 9 Capscrew, Hex Hd., M8 x 1.25 x 20mm 95 | - - Use Item 95C or 95D (See Note C or D)
69 020763 9 Washer, Flat, 5/16" SAE 95C | - B
*70 139738 9 Locknut, Fiber, M8 x 1.25 95D 177923 1 Latch, Crank Handle, Zinc Plated
*71 177930 1 Cowl Weldment, PC Blue (Metric)
*72 139749 4 Capscrew, Hex Hd., M10 x 1.5 x 25mm 9% | - - Use Item 96C or 96D (See Note C or D)
96C | - R
*73 173014 4 Washer, Flat, M10 96D 171710 1 Washer, Wave Spring, .28 ID
*74 139748 4 Locknut, Fiber, M10 x 1.5
75 167807 1 Cover, Rear Cowl, PC Black (See Note “E”) 97 | - - Use Item 97C or 97D (See Note C or D)
*76 167925 4 Capscrew, Flange Hd., M8 x 1.25 x 30mm 97C | - - | -
*77 139738 4 Locknut, Fiber, M8 x 1.25 97D 161531 1 Washer, Fiber, .75x.265x.093" Thick
78 167814 1 Shield, RH (See Note “E”) 98 | - - Use Item 98C or 98D (See Note C or D)
*79 197227 3 Capscrew, Hex Hd., M8 x 1.25 x 20mm 9C | - - |
80 020785 3 Lockwasher, Split, 5/16" 98D 139761 1 Capscrew, Hex Hd., M6 x 1.00 x 20mm
81 020763 3 Washer, Flat, 5/16" SAE
9 [ - - Use Item 99C or 99D (See Note C or D)
82 167825 1 Belt Guard (Standard) 99C | - - | -
— 167969 1 Belt Guard (Tall) (5E,7.5E,14KM, 18-20H) 99D 139745 1 Locknut, Fiber, M6 x 1.00
— 177002 1 Belt Guard (10Y Only)
— 177595 1 Belt Guard (14KCR)
*83 197227 5 Capscrew, Hex Hd., M8 x 1.25 x 20mm
*84 020785 5 Lockwasher, Split, M8
85 020763 5 Washer, Flat, 5/16" SAE
86 163988 1 Wrench, 1-1/16" Open End
*87 197170 1 Wing Bolt, M6 x 1.0 x 16mm
Notes:

C) These Items (Marked with a C) Effective from First Unit Production (S/N 167250) To Approx. February, 2000).
D) These Items (Marked with a D) Effective Spring (Approx. February, 2000).

E) These Items Used Only On Drivematic Equipped Models Effective Spring (Approx. February) 2000. Eliminated from

Push Models — can be purchased separately for Push models Effective Spring 2000.



FIGURE 2 — Engine & Blade Shaft Groups / Grupo del Motor y Eje de la Hoja




FIGURE 2 - Parts List (ltems 1-12)

(REV 11-25-02)

DIAG | PART | QTY DIAG | PART | QTY
LOC. NO. REQ | DESCRIPTION (* Denotes Metric Item) | LOC. NO. REQ | DESCRIPTION (* Denotes Metric Item)
1 139214 1 Engine, 8KM 4 161499 2 V-Belt, 3VX355 (51E, 53E)
— 011401 1 Engine, 9W — 163857 3 V-Belt, 3VX425 (75E)
— 177015 1 Engine, 10Y (Diesel) — 163869 3 V-Belt, 3VX375 (10Y)
— 177118 1 Engine, 11R — 161499 3 V-Belt, 3VX355 (8KM, 11R, 13H, 13.5R, 14KC)
— 167821 1 Engine, 13H — 163857 3 V-Belt, 3VX425 (14KCR)
— 196010 1 Engine, 13.5R — 172281 3 V-Belt, 3VX400 (9W, 14KM)
— 167861 1 Engine, 14KC (Electric Start Only) — 163869 4 V-Belt, 3VX375 (16KM, 18H, 20H)
— 177607 1 Engine, 14KCR (Recoil Start Only) — 161499 4 V-Belt, 3VX355 (16BV, 18BV)
— 167996 1 Engine, 14KM
— 139250 1 Engine, 16KM
— 139697 1 Engine, 16BV
— 167981 1 Engine, 18BV *5 139765 4 Capscrew, Hex., M10x1.5x40mm
— 177282 1 Engine, 18H (No Longer Available) (10Y, 13.5R, 16KM)
— 177461 1 Engine, 20H (See Note J) — 167748 4 Capscrew, Hex Hd., M10x1.5x65mm (18H, 20H)
— 190334 1 Engine, 20H, Modified (See Note J) P 139766 4 Capscrew, Hex Hd, M10x1.5x45mm (11R, 13H)
— 190092 1 Engine, 20H (See Note J) *— 047792 4 Capscrew, Hex Hd, M10 x 1.5 x 30 mm (8KM)
*— 167749 4 Capscrew, Hex Hd, M10 x 1.5 x 90 mm (9W)
1A 020067 1 Key, 1/4" Sq. x 1-1/4" — 020323 4 Capscrew, Hex Hd., 3/8-16UNC x 1"
— 020078 1 Key, 1/4" Sq. x 3/4" (14KM, 16KM) (Full Thread) (14KC, 14KCR)
— 177608 1 Key, Bevel, 1/4" Sq. x 2-5/8" (14KCR) *— 173058 4 Capscrew,Hex Hd.,M8x1.25x45mm (16Bv, 188V)
B | — 1 Element, Air Cleaner (See Note “A”) 6 173014 4 Washer, Flat, M10
— 177528 1 Element, Air Cleaner (18H, 20H) (8KM, 9W, 10Y, 11R, 13H, 13.5R, 16KM, 20H)
— 020743 4 Washer, Flat, 3/8" (14KC)
*— 020742 4 Washer, Flat, 5/16" (16BV, 18BV)
*7 139748 4 Locknut, Fiber, M10 x 1.5
(8KM, 9W, 10Y, 11R, 13H, 135R, 16KM, 18H, 20H)
2 177014 1 Motor, Electric (51E) — 020786 4 Lockwasher, Split, 3/8" (14KC, 14KCR)
— 000923 1 Motor, Electric (53E) *— 020199 2 Locknut, Fiber, 3/8"-16 (14KM)
— 167994 1 Motor, Electric (75E)
*8 167133 1 Fitting, M12 x 10mm Barb (13H)
3 167746 1 Pulley, 3G3V2.65, 1GRL-1.00 w/SS *— 177065 1 Fitting Assy, M14 x 3/8" Barb (11R, 13.5R)
(8KM, 10Y, 11R, 13H, 13.5R) — 020819 1 Fitting, 3/8" NPT x 3/8" Barb
— 139298 1 Pulley, 3G3V3.15 - 1.125 w/SS (9W) (9W, 14KC, 14KCR, 16BV, 18BV)
— 139288 1 Pulley, 3G3V2.65-1.125-w/SS — 177017 1 Fitting, 1/2" NPT x 3/8" Barb (8KM)
(14KM, 14KC, 14KCR) — 177018 1 Fitting, 3/4" NPT x 3/8" Barb (14KM,16KM)
— 167942 1 Pulley, 4G3V2.65 - 1.125 w/SS — — 1 Fitting, Oil Drain (18H, 20H )
(16KM, 20H) (See Note J) (Honda # 15558-2J1-010AH)
— 167889 1 Pulley, 4G3V2.65-1.00 w/SS — 177019 1 Fitting Assy, M16 x 1.5 x 3/8" Barb (10Y)
(16BV, 18BV, 18H, 20H) (See Note J)
— 060139 1 Pulley, 2G3V2.65 - .875 w/SS (5E) *9 167305 1 Hose Assembly, Oil Drain (All except noted)
— 041134 1 Pulley, 3G3V2.80 - 1.375 w/SS (75E) — 020967 1 Hose, Oil Drain (12") (18H, 20H Only)
— 167304 1 Hose Assembly, Oil Drain (14KCR)
3A 020550 2 Setscrew,Soc. Hd, 5/16-18 x 3/8" (5E, 7.5E)
— 020540 2 Setscrew,Soc. Hd,1/4-20 x 1/4" (13-20 HP) 10 020049 1 Hose Clamp
— 020541 2 Setscrew, Soc. Hd, 1/4-20 x 3/8" (9 W) *11 167307 1 Blanking Cap
*12 167623 1 Tube Nut, M16

See Notes on Page 15

11




FIGURE 2 — Engine & Blade Shaft Group / Grupo del Motor y Eje de la Hoja (Continued)

12



FIGURE 2- Parts List (Items 13 - 72)

(REV 7-11-02)

DIAG PART QTY DIAG PART QTY
LOC. NO. REQ | DESCRIPTION (* Denotes Metric Item) | LOC. NO. REQ | DESCRIPTION (* Denotes Metric ltem)
13 164238 1 Clamp (Used On 1994 Models Only) *42 167943 1 Blade Guard Assy - 14" (Complete)
— 166673 1 Clamp, Insulated, 5/8" I.D. x 1/4" Hole (14kcr) *— 195130 1 Blade Guard Assy - 18" (Complete)
*— 195141 1 Blade Guard Assy — 20" (Complete)
*14 139761 1 Capscrew, Hex Hd., M6 x 1.0 x 20mm 43 139076 1 Front Blade Guard Weldment — 14"
— 163688 1 Capscrew, Hex Hd., M6 x 1.0 x 16mm (14kcr) — 139596 1 Front Blade Guard Weldment — 18" (Note H)
*15 139745 1 Locknut, Fiber, M6 x 1.0 — 195120 1 Front Blade Guard Weldment — 18" (Note H)
— 180846 1 Front Blade Guard Weldment — 20" (Note H)
*16 167478 1 Capscrew, Hex Hd., M8 x 1.25 x 25mm — 195134 1 Front Blade Guard Weldment — 20" (Note H)
— 139749 4 Capscrew, Hex Hd., M10 x 1.5 x 25mm (14KCR) 4 | - Rear Blade Guard - Not Available Use Item 42
17 020763 2 Washer, Flat, 5/16" SAE
— 173014 4 Washer, Flat, M10 (14KCR) 45 139075 1 Hinge (Note H)
45A 195127 1 Hinge (Note H)
*18 139738 1 Locknut, Fiber, M8 x 1.25 *46 139761 6 Capscrew, Hex Hd, M6 x 1.0 x 20mm (Note H)
— 139748 4 Locknut, Fiber, M10 x 1.5 (14KCR) *46A 167478 6 Capscrew, Hex Hd M8 x 1.25x25mm (Note H)
*19 139749 3 Capscrew, Hex Hd., M10 x 1.5 x 25mm 47 020762 6 Washer, Flat, 1/4" SAE (Note H)
*20 173014 3 Washer, Flat, M10 *4TA 173059 6 Washer, Flat, M8 (Note H)
*21 139748 3 Locknut, Fiber, M10 x 1.5
*48 139745 6 Locknut, Fiber, M6 x 1.0 (Note H)
*22 139749 4 Capscrew, Hex Hd, M10 x 1.5 x 25mm (5E, 75€) *48A 139748 7 Locknut, Fiber, M8 x 1.25 (Note H)
*23 173014 4 Washer, Flat, M10 49 040275 1 Fitting, 3/8" NPT Male x 3/4" Male
*24 139748 4 Locknut, Fiber, M10 x 1.5 50 139045 1 Manifold
25 167990 1 Motor Base (75E)
— 177599 1 Engine Base (14KCR) 51 139051 1 Gasket, Manifold
*52 167551 4 Capscrew, Hex Hd, M6 x 1.0 x 40mm
26 167992 2 Spacer, Engine (9W, 14KM, 18H, 20H) *53 139745 4 Locknut, Fiber, M6 x 1.0
27 020365 2 Capscrew, Hex Hd., 3/8"-16 x 2-1/4" 54 167045 2 Water Tube -14"
28 020323 2 Capscrew, Hex Hd.,3/8-16 x 1"(Full Thread) — 167046 2 Water Tube -18" & 20"
29 020377 2 Capscrew, Hex Hd., 3/8"-16 x 1-1/2"
55 020864 2 Plug, 1/8" NPT
30 167894 1 Blade Shaft-Complete-3 Groove (5 — 14 HP) 56 049212 2 Clamp, Water Tube
— 167893 1 Blade Shaft-Complete-4 Groove (16 — 20 HP) *57 167818 4 Screw, Flat Hd., M6 x 1.0 x 16mm
31 167846 1 Nut, 5/8"-11UNC-LH Thread (Black Finish) *53 139745 4 Locknut, Fiber, M6 x 1.0
32 167962 1 Outer Collar w/ Drive Pin 59 040330 1 Spring
32A 167964 1 Drive Pin, 3/8" Dia x 1-1/8" Long
*60 167761 2 Capscrew, Hex Hd, M5 x 0.8 x 20mm
33 167961 1 Blade Shaft w/ Inner Collars *61 172011 4 Nut, Standard Hex M5 x 0.8
33A 167185 2 Inner Collar 62 020782 2 Lockwasher, Split, #10
34 020067 1 Key, 1/4" Sq. x 1-1/4" *63 197227 1 Capscrew, Hex Hd M8 x 1.25 x 20mm
35 167895 2 Bearing w/Collar & SS (Eccentric Lock) *64 020785 1 Lockwasher, Split, M8
36 020540 2 Setscrew, Socket Hd., 1/4"-20 x 1/4" *65 167749 1 Capscrew, Hex Hd, M10 x 1.5 x 90mm
*37 139752 4 Capscrew, Hex Hd., M10 x 1.5 x 75mm *66 162004 1 Lockwasher, Split, M10
*38 173014 4 Washer, Flat, M10 *67 173014 1 Washer, Flat, M10
*39 139748 4 Locknut, Fiber, M10 x 1.5 68 139255 1 Battery, 12V, 230 CCA - WET
- 139255A 1 Battery, 12V, 230 CCA - DRY (Opt.)
40 139300 1 Pulley, 3G3V3.65-1" w/SS (5 - 14HP )
— 167896 1 Pulley, 4GR3V3.65-1" w/SS (16 - 20 HP) *69 167786 1 Battery Box Weldment
40A 020541 2 Setscrew, Soc. Hd., 1/4"-20x3/8" (For 139300) 70 167036 1 Strap, Battery Mount (Includes Item70A)
— 020541 4 Setscrew, Soc. Hd., 1/4"-20x3/8" (For 167896) 70A 163248 1 Strip, Sponge Rubber (15 inches)
*71 197227 2 Capscrew, Hex Hd, M8 x 1.25 x 20mm
41 167847 1 Nut, 5/8"-11UNC-RH Thread (Gray Finish) 72 020785 2 Lockwasher, Split, 5/16”

See Notes on Page 15

13




FIGURE 2 — Engine & Blade Shaft Group / Grupo del Motor y Eje de |la Hoja (Continued)




FIGURE 2- Parts List (Items 73 - 105)

(REV 11-25-02)

DIAG | PART | QTY DIAG | PART | QTY
LOC. NO. REQ | DESCRIPTION (* Denotes Metric ltem) | LOC. NO. REQ | DESCRIPTION (* Denotes Metric Item)

73 020763 2 Washer, Flat, 5/16” SAE 88 167959 1 Weight Kit (26 Ibs.) (Optional)
*74 197227 2 Capscrew, Hex Hd., M8 x 1.25 x 20mm 89 180418 4 Weight Bar-1/2" Thick (6-1/2 Ibs. Each)
75 020763 2 Washer, Flat, 5/16" SAE — — 2 Weight Bar-1" Thick (13 Ibs. Each)
*76 139738 2 Locknut, Fiber, M8 x 1.25 — — — (1" Not Available Use 2 Of P/N 180418)
*77 197227 1 Capscrew, Hex Hd., M8 x 1.25 x 20mm 90 020329 2 Capscrew, Hex Hd., 3/8"-16 x 2-3/4"

91 020199 2 Locknut, Fiber, 3/8"-16
78 020785 1 Lockwasher, Split, 5/16"
79 020763 1 Washer, Flat, 5/16" SAE 92 167963 1 Outer Collar Assy-1/2"Cut (Optional)
80 177063 1 Battery Cable (+) (RED) 93 167865 1 Outer Collar, 4.50 OD x 1/2" Cut
— 542190395 1 Battery Cable (+) (RED)(14KC,18H,20H) 94 020304 1 Drive Pin, 3/8" x 1-1/2"
*81 167891 1 Battery Cable, (-) (BLACK) 95 167189 1 Tiedown Bracket Kit (Optional)
*82 163688 2 Capscrew, Hex Hd., M6 x 1.0 x 16mm 96 167125 2 Eyenut, Saw Tiedown, 3/8"-16UNC
*83 139745 2 Locknut, Fiber, M6 x 1.0 97 020323 2 Capscrew, Hex Hd., 3/8"-16 x 1"

98 020786 2 Lockwasher, Split, 3/8"
84 167735 1 Ignition Switch w/ Key (16KM)
— 163830 1 Ignition Switch w/Key (18H, 20H ) (Notes C & F) 99 167985 1 Fitting, 45 Deg Street, 3/8" NPT (9W)
— 177920 1 Ignition Switch w/Key (18H, 20H ) (Notes D & F) 100 139098 1 Flap, Splash

*101 167761 2 Capscrew, Hex Hd., M5 x 0.8 x 20mm

85 139272 1 Wiring Harness (16KM) *102 173047 2 Washer, Flat, M5
— 177283 1 Wiring Harness (18H, 20H) (See Notes C& G) | *103 172316 2 Locknut, Fiber, M5 x 0.8
— 177913 1 Wiring Harness (18H, 20H) (See Note D & G)
— 542190390 1 Wiring Harness-20H (See Note K) 104 177066 2 Boot, Rubber - Battery
86 139156 1 Stop Switch Assembly (8KM) 105 177068 2 Boot, Rubber — Cable (14KC Only)
— 139196 1 Stop Switch Assembly (9W) — 177066 1 Boot, Rubber - Cable (18H, 20H)
— 177021 1 Stop Switch Assembly (11R, 13H)
— 196019 1 Stop Switch Assembly (13.5R) Items Not Shown On Figure 2:
— 177022 1 Stop Switch Assembly (14KC) — 167104 1 Guard, Muffler (Optional: 14KM, 16KM)
— 177612 1 Stop Switch Assembly (14KCR)
— 177023 1 | Stop Switch Assembly (14KM) S 1 | Regulator (18H, 20H) (Honda PN 31620-2G5-003)
— 167727 1 | Stop Switch Assembly (16BV, 18BV) - 166890 2| Capscrew, Hex Hd, M6 x 1.0 x 30mm **

- 020762 2 Washer, Flat, %" SAE**
87 041317 1 Switch, Push-Button - 139745 2 Locknut, Fiber, M6 x 1.0 **

** Use To Attach Regulator (18H, 20H)

Figure 2 Notes:

A)

C)
D)
F)

G)

J)

K)

See Engine Distributor For Item 1B (Element) For The Following Models: 8KM, 9W, 10Y, 11R, 13H, 13.5R, 14KM, 14KCR,
14KC, 16KM, 16BV, 18BV.

These Items (Marked with a C) Effective from First Unit Production (S/N 167250) To Approx. February, 2000).

These Items (Marked with a D) Effective Spring (Approx. February, 2000).
Ignition Switch P/N 163830 must be used with P/N 177283 Wiring Harness.

Ignition Switch P/N 177920 must be used

with P/N 177913 Wiring Harness. When both items are serviced together it is suggested that the 177920 / 177913 part

combination be used because the push-on wire connectors are easier to assemble.

Wiring Harness P/N 177913 can be identified by the RED stripe near the “engine end” of the harness. P/N 177283 does
not have a colored stripe.

For Item 45A, P/N 195127 Hinge (1/4" Thick) use P/N 195120 Front Guard Weldment, 18" or P/N 195134 Front Guard Weldment, 20" and M8
attaching hardware (Items 46A, 47A & 48A). For Item 45, P/N 139075 Hinge (1/8” Thick) use P/N 139228 Front Guard Weldment, 18" or P/N 174672
Front Guard Weldment, 20" and M6 attaching hardware (ltems 46, 47 & 48).

Engine model changed for saws mfg. After 15November2002. P/N 177461 Engine has a 1.00” dia. Crankshaft and
requires P/N 167889 pulley (1.00” I.D.). Effective about 15November2002 with saw serial number 383022; units mfg.
using P/N 190334 Engine and requires P/N 167942 pulley (1.125” I.D.). P/N’'s 177461 & 190334 Engines (w/ Engine
Mounted Fuel Tanks) Not Available as of April 2003. P/N 190092 Engine & Fuel Tank Group (See Figure 4) is the only
replacement for a complete older style engine.

Wiring Harness P/N 542190390 can be identified by a BLUE stripe at one end, & is used only with Engine P/N 190092.

15




FIGURE 3 - Drivematic Group / Transmision Automatica

16



FIGURE 3 — Parts List

DIAG | PART | QTY DIAG | PART | QTY
LOC. NO. REQ | DESCRIPTION (* Denotes Metric Item) | LOC. NO. REQ | DESCRIPTION (* Denotes Metric Item)
1 167876 1 | Platform Weldment, Transmission *29 139740 2 | Capscrew, Hex Hd., M6 x 1.0 x 25mm
2 167882 2 | Linkage *30 139745 2 | Locknut, Fiber, M6 x 1.0
*3 139749 2 | Capscrew, Hex Hd., M10 x 1.5 x 25mm 31 020766 2 | Washer, Flat, 1/2" SAE
*4 173014 4 | Washer, Flat, M10 32 044181 2 | Wheel, Drive
*5 139748 1 | Locknut, Fiber, M10 x 1.5 33 020643 2 | Roll Pin, 1/4 x 1-1/4"
*6 047792 1 | Capscrew, Hex Hd., M10 x 1.5 x 30mm 34 044161 2 | Bearing, Flange, 3/4" Bore
*7 139748 1 | Locknut, Fiber, M10 x 1.5 35 164296 1 | Fitting, Grease, 45 Deg, 1/4"-28 Thread
*8 167791 1 | Lever, Transmission Engage (Metric) 36 041175 1 | Fitting, Grease, 90 Deg, 1/4"-28 Thread
*9 167034 1 | Capscrew, Hex Hd., M10 x 1.5 x 40mm 37 167784 1 | Shaft, Transmission Drive
Full Thread | 38 020062 1 | Key, 3/16" Square x 1-1/4" Long
*10 173014 2 | Washer, Flat, M10 39 041389 1 | Sprocket-w/SS, #35,48Teeth,3/4" Bore
*11 139748 1 | Locknut, Fiber, M10 x 1.5 39A | 020541 2 | Setscrew, Soc Hd, 1/4-20 x 3/8"
12 167843 1 | Pin, Clevis, 1/2" x 1-1/2" (Included w/ Item 39)
13 020766 3 | Washer, Flat, 1/2" 40 139104 1 | Chain, #35, 63 Pitches
14 167035 1 | Pin, Cotter, Hair Spring (1/2" Pin) 41 048740 4 | Capscrew, Hex Hd., 3/8"-16 x 1-1/4"
15 041427 1 | Knob, Trans. Lever, 3/8-16UNC 42 020199 4 | Locknut, Fiber, 3/8"-16
16 046131 1 | Transmission (includes Item 16A) 43 167874 1 | Arm, Idler
16A | 048326 1 | Oil Reservoir w/Cap and O-Ring
*17 139752 4 | Capscrew, Hex Hd., M10 x 1.5 x 75mm *44 177064 1 | Capscrew, Hex Hd., M10 x 1.5 x 45mm
*18 173014 4 | Washer, Flat, M10 Full Thread
*19 139748 4 | Locknut, Fiber, M10 x 1.5 *45 173014 7 | Washer, Flat, M10
20 041360 1 | Pulley 1GA6.00 - .67 w/SS *46 162004 1 | Lockwasher, Split, M10
20A | 020541 2 | Setscrew, Soc Hd., 1/4-20UCN x 3/8" *A7 139750 1 | Nut, Std. Hex, M10 x 1.5
21 020085 3 | Key, Woodruff (ANSI #404) *48 164968 1 | Capscrew, Hex Hd., M10 x 1.5 x 50mm
Full Thread
22 167932 1 | V-Belt, 4L410 (16KM) 49 167764 1 | Pulley, 1G4L3.0-.375 w/ Bushing
— 160938 1 | V-Belt,4L420 (Includes Item 49A)
(75E, 8KM, 9W, 14KC, 16BV, 18BV) | 49A 167762 1 Bushing, M10 & 3/8" Bore
— 043750 1 | V-Belt, 4L440 (10Y, 11R, 13H, 18H, 20H) *50 162004 1 | Lockwasher, Split, M10
— 048649 1 | V-Belt, A-44 (14KCR) *51 139750 1 | Nut, Std. Hex, M10 x 1.5
— 164369 1 | V-Belt, A-41 (14KM) *52 139748 1 | Locknut, Fiber, M10 x 1.5
53 139102 1 | Spring
23 167937 1 | Lever Weldment, Control 54 020618 1 | Pin, Cotter 3/16 Dia x 1" Long
24 046179 1 | Pin, Pivot w/Setscrew (Incl. Item 24A) 55 139102 2 | Spring
24A | 020547 1 | Setscrew, Socket Hd., #10-24 x 1/4" 56 177000 2 | Pin, Clevis, 1/12 Dia x 1" Long
25 020199 1 | Locknut, Fiber, 3/8"-16UNC 57 020766 8 | Washer, Flat 1/2"
*26 173014 1 | Washer, Flat, M10 58 177239 2 | Pin, Rue Ring, 1/2" Dia
27 041370 1 | Sprocket, w/Setscrew, #35, 12 Teeth 59 041301 1 | Pulley 1GA2.75 - 1.125 w/SS
27A | 020540 2 | Setscrew, Socket Hd., 1/4"-20 x 1/4" (Includes # 59A) (9W, 14KM, 14KC)
(Included w/ ltem 27) | 59A | 020551 2 | Setscrew, Soc Hd, 5/16"-18 x 1/4"
(9W, 14KM, 14KC)
28 167873 1 | Cable Assembly, Trans. Speed Control 60 020762 2 | Washer, Flat, 1/4"
(Includes Item 28A)
28A | —— 2 | Nut, Jam, 7/16"-20UNF

17




FIGURE 4 — Fuel Tank Group (Cowl Mounted): 20 HP Honda (After April2003)
Grupo de tanque de combustible

6

FIGURE 4 — Parts List (See Notes Below)

DIAG PART QTY DIAG PART QTY
LOC. NO. REQ | DESCRIPTION LOC. NO. REQ | DESCRIPTION
1 539300742 1 Fuel Tank, w/ Bushing (Note 2) 12 162004 4 Lockwasher, Split, M10
2 539106188 1 Cap, Fuel 13 173014 4 Washer, Flat, M10
3 542190393 1 Bushing, Hex, 1/8NPT x 1/4NPT (Male) 14 542190401 1 Light, Low Oil Indicator
4 542190392 1 Valve, Fuel, 1/8"NPT x %" SAE - - - Optional Items:
5 191328 1 Fuel Line, %"SAE x 15" Long 15 190249 1 Kit: Tach-Hourmeter (Note 3)
6 174740 1 Clamp, Worm Gear, SAE 006 16 190248 1 Tach-Hourmeter (Surface Mount)
7 542190396 1 Fuel Tank Bracket 17 197293 2 Screw, M4 x 16
8 539102845 4 Spring, Fuel Tank 18 197290 2 Washer, M4
9 021416 4 Capscrew, Hex Hd, .312-18UNC x 1" 19 167485 2 Locknut, Fiber, M4 x .70
10 020742 8 Washer, Flat, .312 20 542190402 1 Decal, Low Oil Indicator Light
11 139744 4 Capscrew, Hex Hd, M10 x 1.5 x 20mm 21 542190403 1 Tape, Heat Reflecting
Notes:

1. Items shown in this Figure are Only For Use With P/N 192092 Engine, 20H. Older models of the 20hp Honda Engine That Use
The Engine Mounted Fuel Tank Are No Longer Available, As of April 2003.

2. Fuel Tank (P/N 539300742) Includes a Female %" NPT Bulkhead Bushing (Not Shown On This Parts List).

3. Tach-Hourmeter Kit (P/N 190249) Includes Installation Instructions, & Items 15-19, & Additional Parts Used For Other Models.
This Tach-Hourmeter Kit Can Also Be Installed On PACIV-13H (13 hp Honda Model), & Most Other Gasoline Powered PAC IV
Models.

18



Notes:

19



FIGURE 5 — Accessories / Accesorios

NVEOVIA NN H I

9.

20



FIGURE 5 — Parts List

DIAG | PART [ QTY DIAG | PART [ QTY
LOC. NO. REQ | DESCRIPTION (* Denotes Metric Item) | LOC. NO. REQ | DESCRIPTION (* Denotes Metric Item)
0| 167965 1 Water Pump Kit
1| 177016 1 Water Pump 40 [ 167966 1 Water Tank Kit
2 _— 1 Fuse — 10 Amp 41 | 139706 1 Tank, Water (5 Gallon)
3 _— 4 Spacer, Rubber (Included w/ Item 0) 42 | 177050 1 Spigot, Water Tank (VENT)
*4 166890 4 Capscrew, Hex Hd., M6 x 1.0 x 30mm 43 177060 1 Hose - 3/8" x 30"
5 020762 4 Washer, Flat, 1/4" 44 020049 1 Hose Clamp
*6 | 139745 4 Locknut, Fiber, M6 x 1.0 45 [ 174020 1 Fitting, 3/4" FGH x 3/8" ID Hose
7 090306 1 Fitting, 3/4" NPT 90 Male Elbow 46 177047 1 Bracket, Water Tank
8 | 163770 1 Hose Assembly, Water-3/4" (Inlet) *47 | 167478 2 Capscrew,Hex Hd, M8 x 1.25 x 25mm
9 | 090308 1 Fitting, 3/4" NPT 45 Male Elbow (Full Thread)
10 045643 1 Hose Fitting & Washer *48 173059 4 Washer, Flat, M8
11 163594 1 Water Pump Bracket *49 139738 2 Locknut, Fiber, M8 x 1.25
*12 197227 2 Capscrew, Hex Hd., M8 x 1.25 x 20mm 50 167724 1 Tiedown, Elastic 28"
13 | 020742 2 Washer, Flat, 5/16"
*14 | 139738 2 Locknut, Fiber, M8 x 1.25 S 1 Hour Meter Group — 16BV & 18BV
15 | 040273 1 Fitting, 3/4" NPT 90 Street Elbow (Includes items 56-60)
16 | 163769 1 Hose Assy, Water-3/4" (Outlet) 56 | 177030 Control Panel — Modified (Blue)
17 | 052120 1 Toggle Switch, Water Pump On/Off 57 | 163779 Hour Meter w/Mounting Kit
18 | 167869 1 Wire Harness, Water Pump 58 | 177057 Wire Assy — Ground (-) (16KM,16BV,18BV)
19 | 167935 1 Decal, Water Pump On/Off - 177285 1 Wire Assy — Ground (-) (18H & 20H)
30 | 177059 1 Kit, Lift Bail (All Models — Except 20H) 59 | 177058 1 Wire Assy — Positive (+) (16B, 18BV)
31| 167857 1 Lift Bail - | 177286 1 Wire Assy — Positive (+) (18H & 20H)
*32 139744 4 Capscrew, Hex Hd., M10 x 1.5 x 20mm
— 139749 2 Capscrew, Hex Hd., M10 x 1.5 x 25mm 60 177056 1 Terminal, 1/4" Female
(139749 at Lower Holes—18H & 20H Only) 65| - 1 Hour Meter Group - 16 KM
*33 162004 4 Lockwasher, Split, M10 (Includes items 56-58, 66)
*34 | 173014 4 Washer, Flat, M10 - 1 Hour Meter Group — 18H & 20H
*35 | 167532 1 Capscrew, Hex Hd., M12 x 1.75 x 140mm (Includes Items 56-59)
*36 | 173042 2 Washer, Flat, M12 66 | 177051 1 Wiring Harness — Modified (16KM)
37 177031 1 Spacer, Lift Ball
*38 | 139742 1 Locknut, Fiber, M12 x 1.75
39 | 020745 4 Washer, Flat, 1/2" USS
(Install between Item 31 & Cowl In
Lower Holes Only— 18H & 20H Only)

See “Option Availability” Section Of This Document

For the Availability of Options & Accessories on each Model

WARNING: Refer To The Operating Instructions And Applicable Instruction Sheets For The
Proper Installation of Options & Accessories Before Beginning The Installation! Part Numbers For
The Applicable Instruction Sheets Are Shown In The “Option Availability” Section Of This

Document.

Ver la Seccion “Disponibilidad de Opciones” de Este Documento
Para Verificar la Disponibilidad de Opciones y Accesorios para cada Modelo

ADVERTENCIA: jAntes de comenzar la instalacion, refiérase a las Instrucciones de

Operacion y a las Hojas de Instrucciones aplicables para realizar apropiadamente la
Los Numeros de Piezas para las Hojas de
Instrucciones aplicables se muestran en la seccién “Disponibilidad de Opciones” de este

instalacion de opciones y accesorios!

documento.

21




Figure 6 — Wide Cutting Kits (Optional Or Accessory)
Equipos para Corte Ancho (3/4” y 1” de Ancho) (Opcién Especial)

P/N 177535 Kit, Complete, 3/4” Wide P/N 177542 Kit, Complete, 1” Wide

22



Figure 6 — Parts List

Item | Qty | Part No | Description (* Denotes Metric Item) | Item | Qty | Part No | Description (* Denotes Metric Item)
- 1 177535 | Kit, Complete, 3/4" Wide Cut (Note 1) 24 1 040275 | Adapter, 3/8 NPT-3/4" Garden Hose
- 1 177542 | Kit, Complete, 1" Wide Cut (Note 2) 25 4 167551 | Capscrew, Hex Hd., M6 x 1.0 x 40

26 4 139745 | Locknut, Fiber M6 x 1.0
- - | Note 1: 3/4" Kit Includes All ltems 27 1 163275 | Guard, Splash
- - | except Item 45 & 7A (P/N 163485) 28 2 139761 | Capscrew, Hex Hd., M6 x 1.0 x 20
- - Note 2: 1" Kit Includes Items 1-55 29 2 139746 | Washer, Flat M6
30 2 139745 | Locknut, Fiber M6 x 1.0
1 1 177531 | Shaft, Blade (3/4" & 1" Cutting) 31 2 161003 | Water Tube w/ Plug
2 2 167895 | Bearing, 1", Eccentric Lock 32 2 049212 | Clamp, Water Tube
3 4 139752 | Capscrew, Hex Hd., M10 x 1.50 x 75 mm 33 4 167818 | Screw, Flat M6 x 1.0 x 16
4 4 173014 | Washer, Flat M10 34 4 139745 | Locknut, Fiber M6 x 1.0
5 4 139748 | Locknut, Fiber M10 x 1.50 35 1 049154 | Hinge
6 1 177529 | Collar, Inner 36 6 167478 | Capscrew, Hex Hd., M8 x 1.25 x 25
7 1 167963 | Collar, Outer w/ 1.50" Dowel Pin 37 6 173059 | Washer, Flat M8
7A 1 020304 | Pin, Dowel .375 x 1.50 (.75" Cut) 38 6 139738 | Locknut, Fiber M8 x 1.25
- 1 163485 | Pin, Dowel .375 x 1.75 (1.0" Cut) ** 39 1 043145 | Spring
8 1 167896 | Pulley, 4G3V3.65 w/ Setscrews 40 2 139761 | Capscrew, Hex Hd., M6 x 1.0 x 25
9 1 020067 | Key, 1/4" Sq. x 1-1/4" 41 4 172017 | Nut, Hex M6 x 1.0
10 1 167847 | Nut, Flange, 5/8-11UNC, RH thread 42 1 177544 | Front Guard Weldment Only
11 1 167846 | Nut, Flange, 5/8-11UNC, LH thread 43 1 177537 | Spacer, Guard
12 1 177536 | Blade Shaft Assembly (Items 1-11) 44 2 020864 | Plug, 1/8" Socket Head
13 1 177533 | Guard, Shaft (3/4" & 1" Cutting) 45 1 177541 | Spacer, Arbor (1" Cutting Only)**
14 2 167553 | Capscrew, Hex Hd., M8 x 1.25 x 100 46 1 15700939 | Fitting, Street Tee, 3/8" NPT
15 2 020785 | Lockwasher, Split M8 47 1 020815 | Fitting, Street Elbow, 3/8" NPT
16 1 177538 | Blade Guard Assembly (Items below) 48 1 177547 | Fitting, 3/8" NPT x 1/4" Barb
17 1 176668 | Capscrew, Hex Hd., M10 x 1.5 x 120 49 1 177548 | Hose, 1/4"ID x 15" Long
18 1 162004 | Lockwasher, Split M10 50 1 161133 | Fitting, Female, 1/8" NPT x 1/4" Barb
19 1 173014 | Washer, Flat M10 51 1 020811 | Fitting, 90° Str. Elbow 1/8" NPT
20 1 197227 | Capscrew, Hex Hd., M8 x 1.25 x 20 52 1 048902 | Nozzle, 30°
21 1 020785 | Lockwasher, Split M8 53 1 020764 | Washer, Flat 3/8" SAE
22 1 049196 | Manifold 54 1 166672 | Clamp, 5/16 x 9/32" Hole
23 1 049206 | Gasket, Manifold 55 2 020049 | Clamp, Gear 7/32-5/8"

23




WARNING: Refer to Instruction Sheet 0A7767 for proper installation of the Wide Cutting Kits. Install the
proper blade spacers (See Below) between each diamond blade so that the segments on the diamond
blades DO NOT touch when the outer flange is tightened. Failure to follow this warning could result in
injury or death to the operator or persons in the work area! Special Note for 1" wide cutting: Replace
the 1-1/2"long dowel pin (Item 7A, P/N 020304) that is installed from the factory in the outer flange with
the 1-3/4" long dowel pin (Item 7A, P/N 163485) included in the 1" wide cutting kit. If dowel pin does not
go through ALL the blades and into inside flange then the maximum blade stacking capacity has been
exceeded, and some blade(s) MUST be removed.

Blade Spacers (Not Included in this Kit)

Part No. Qty Description

049500 | As Required | Spacer, 5.0" Outside Dia x 1.00" Arbor x 16 Gauge (.060") Thick

049502 | As Required | Spacer, 5.0" Outside Dia x 1.00" Arbor x 18 Gauge (.048") Thick
161800 | As Required | Spacer, 8.0" Outside Dia x 1.00" Arbor x 4 Gauge (.224") Thick

161801 | As Required | Spacer, 8.0" Outside Dia x 1.00" Arbor x 6 Gauge (.194") Thick

161802 | As Required | Spacer, 8.0" Outside Dia x 1.00" Arbor x 8 Gauge (.164") Thick

161803 | As Required | Spacer, 8.0" Outside Dia x 1.00" Arbor x 10 Gauge (.134") Thick

161804 | As Required | Spacer, 8.0" Outside Dia x 1.00" Arbor x 14 Gauge (.075") Thick

161805 | As Required | Spacer, 8.0" Outside Dia x 1.00" Arbor x 15 Gauge (.067") Thick

161806 | As Required | Spacer, 8.0" Outside Dia x 1.00" Arbor x 18 Gauge (.048") Thick

161807 | As Required | Spacer, 8.0" Outside Dia x 1.00" Arbor x 20 Gauge (.036") Thick

ADVERTENCIA: Refiérase a la Hoja de Instrucciones 0A7767 para efectuar la instalacion apropiada de
los Equipos para Corte Ancho. Instale los espaciadores apropiados (ver abajo) entre cada hoja
diamantada, de manera que los segmentos de las hojas diamantadas NO se tocan cuando la brida
externa es apretada. jEl incumplimiento de esta advertencia podria producir lesiones o la muerte del
operador o de las personas que se encuentran en el area de trabajo! Nota Especial para cortes de 1"
de ancho: Reemplace la clavija de 1-1/2" de largo (Articulo 7A, P/N 020304), que es instalada en
fabrica en la brida externa, con la clavija de 1-3/4” de largo (Articulo 7A, P/N 163485) que se incluye en
el equipo para corte de 1" de ancho. Si la clavija no pasa a través de todas las hojas y dentro de la
brida, quiere decir que se ha excedido la méaxima capacidad de amontonamiento de hojas y que
alguna(s) hoja(s) DEBE(N) ser sacada(s).

Espaciadores de Hojas (no se incluyen en este equipo)

Pieza No. Cantidad Descripcién

049500

La que sea | Espaciador, 5.0" de Diametro Externo x 1.00" de Eje x Calibre 16 (.060") de
necesaria | Espesor

049502 La que sea | Espaciador, 5.0" de Diametro Externo x 1.00" de Eje x Calibre 18 (.048") de
necesaria | Espesor

161800 La que sea | Espaciador, 8.0" de Didmetro Externo x 1.00" de Eje x Calibre 4 (.224") de
necesaria | Espesor

161801 La que sea | Espaciador, 8.0" de Didmetro Externo x 1.00" de Eje x Calibre 6 (.194") de
necesaria | Espesor

161802 La que sea | Espaciador, 8.0" de Didmetro Externo x 1.00" de Eje x Calibre 8 (.164") de
necesaria | Espesor

161803 La que sea | Espaciador, 8.0" de Didmetro Externo x 1.00" de Eje x Calibre 10 (.134") de
necesaria | Espesor

161804 La que sea | Espaciador, 8.0" de Didmetro Externo x 1.00" de Eje x Calibre 14 (.075") de
necesaria | Espesor

161805 La que sea | Espaciador, 8.0" de Didmetro Externo x 1.00" de Eje x Calibre 15 (.067") de
necesaria | Espesor

161806 La que sea | Espaciador, 8.0" de Diametro Externo x 1.00" de Eje x Calibre 18 (.048") de
necesaria | Espesor

161807 La que sea | Espaciador, 8.0" de Didmetro Externo x 1.00" de Eje x Calibre 20 (.036") de

necesaria | Espesor

24




FIGURE 7 - Electrical Components for 75E Model Only (7-1/2 HP Electric)

Figure 7A - Items included in Conversion Kits -
A) P/N 177442 [convert 230V to 460V]
B) P/N 177443 [convert 460V to 230V]

llustracion 7A — Articulos incluidos en los Equipos Converions
A) P/N 177442 (convierte 230V a 460V)
B) P/N 177443 (convierte 460V a 230V)

Iltem | Qty | Part No | Description

1 1 180068 | Starter Box Assembly, 460V (A)
-- 1 180069 | Starter Box Assembly, 230V (B)

2 1 176932 | Ring, Sealing, 1/2”

3 1 175244 | Locknut, Conduit 1/2”

4 1 176937 | Connector, Seal Tight 45°

5 1 176955 | Conduit, 1/2” Flexible

6 1 176935 | Connector, Seal Tight, Straight

7 1 182015 | Reducer, 3/4 - 1/2"

8 3 176953 | Locknut, Conduit 3/4”

9 3 182016 | Wire, Black, 12 Ga. 53" Long
10 1 182017 | Wire, Green, 12 Ga. 57" Long
11 1 182021 | Terminal, Ring #10, 12-10 Ga.
12 1 182018 | Cord, SOW, 12 Ga/4 Wire-27" Lg
13 1 182024 | Strain Relief, Water Tight 3/4”
14 6 090556 | Connector, Wire (A)

-- 4 090556 | Connector, Wire (B)

15 1 182010 | Connector, Male 480V (A)

-- 1 182012 | Connector, Male 250V (B)

16 1 182009 | Connector, Female 480V (A)

-- 1 182011 | Connector, Female 250V (B)
17 4 177460 | Capscrew, Hex M4 x 0.7 x 30
18 4 167485 | Locknut, Fiber M4 x 0.7

19 4 197290 | Washer, Flat M4

20 1 176933 | Ring, Sealing 3/4”

Figure 7B - Factory built saws include all ltems in
Figure 6A and Figure 6B (below). Note that Item 24
holds an electrical cord that is connected to Item 16.
This cord MUST be supplied by the customer

llustracion 7B - Las sierras hechas en fabrica
incluyen todos los articulos en la llustracion 6A y en
la llustracion 6B (abajo). Note que el Articulo 24
sostiene un cable eléctrico que esta conectado al
Articulo 16. Este cable DEBE ser proporcionado
por el cliente.

Iltem | Qty | Part No | Description
20 1 166676 | Clamp, 5/8 x 3/8”
21 1 139749 | Capscrew, Hex M10 x 1.5 x 25
22 1 173014 | Washer, Flat M10
23 1 177457 | Bracket, Strain Relief
24 1 177459 | Cable Support, Bus Drop
25 1 166955 | Clamp, 1 x 3/8"

FIGURE 7B

25



FIGURE 8 - Wiring Diagram & Voltage Conversion-75E (7-1/2 HP, 3 Phase Electric)
This Figure applies to all 230V and 460V 7.5 HP electric Models. Conversion kits are available to convert to and from
230V and 460V 3 phase units.

Kit P/N 177442 Convert 230V to 460V
Kit P/N 177443 Convert 460V to 230V

NOTICE: The end user is responsible for providing electrical service in accordance with the National Electric Code and
any other applicable local codes. Service must at the minimum, motor disconnection means, motor branch-circuit
short-circuit protection, motor branch-circuit ground-fault protection, and correctly sized motor circuit conductors.

Connect the green and black wires to the electric motor as shown below for your specific unit. If the electric motor
rotates backwards after wiring the unit, switch any two black line wires to reverse the motor direction.

ILUSTRACION 8 - Diagrama de Cableado y Conversion de Voltaje-75E

(Eléctrico de 7-1/2 HP, 3 Fases)
Esta ilustracién se aplica a todos los modelos eléctricos de 230V y 460V de 7.5 HP. Existen disponibles equipos de
conversion para convertir unidades de 3 fases a /y de 230V y 460V.

Equipo P/N 177442 Convierte 230V a 460V
Equipo P/N 177443 Convierte 460V a 230V

NOTIFICACION: El usuario final es responsable de suministrar la energia eléctrica de acuerdo con el Cddigo Nacional
de Electricidad y cualquier otro cédigo local aplicable. Como minimo, el servicio de energia eléctrica debe tener
medios para desconectar el motor, proteccidn contra cortocircuitos del circuito ramal del motor, proteccién contra fallas
de la conexién a tierra del circuito ramal del motor y conductores del circuito del motor correctamente dimensionados.

Conecte los cables verde y negro al motor eléctrico, tal como se muestra abajo para su unidad especifica. Si el motor
eléctrico rota al revés después de cablear la unidad, cambie dos lineas negras cualesquiera para revertir la direccion
del motor.

GREEN

sToP/
RESET

J

GREEN

START

BLACK
BLACK
BLACK
GREEN

I‘l O5 ?LG
7 8 9

?1 2 3

GROUND WIRE ﬁ ﬁ
(GREEN)
LINE WIRES
(BLACK)

GROUND WIRE
(GREEN)

250V MOTOR
WIRING

460V MOTOR
WIRING

LINE WIRES
(BLACK)

WIRING DIAGRAM - 75E MODELS (7-1/2 HP, 3 Phase Electric)

26



FIGURE 9 — Wiring Diagram — 51E (5 HP, 208-230 Volts, 60 Hertz, 1 Phase Electric Motor)
[Note: Same Electrical Schematic For P/N's 177014 & 169622 (Shown)]
(P/N 177014 is P/N 169622 with 1/2” Cut From Motor Shaft)

DBI PART NO. 169622
(WAS 161492)
BALDOR SPEC.NO. :36G628W56861

START ! 1 WHITE Y
CAPACITOR meen =] 5 HP, 3450 RPM, T.E.F.C.
(ELEC) \? 208-230V, 60 Hz, 1 PHASE
— —1 J 3 BLALK = 21.5-20 FULL LOAD AMPS
Bl o] WATER PUMP INS,CLASS: B
L— N ReCEPIACLE CODES: NEMA => L; KVA => J
o i

PART NO. SERVICE ITEMS
175006 MANUAL O.L.
[E—

161581 ON/OFF SWITCH
9 032080 SWITCH, BOX

F; & WIRING

5 — START CAPACITOR
$216 Mfd/230V}

— RUN CAPACITOR
§£40 Mfd/470V}

B PHASE

GREEN

CREEN

CENT Sw

LAY-IN LEADS FROM CAP

BOX TO JUNCTION BOX 250V PLUG

(L6-30P)

MANUAL O.L.
(THERMAL )

NOTES:

1. CONNECTIONS ARE SHOWN FOR STANDARD (STD) CCW ROTATION
FACING END OPPOSITE SHAFT EXTENSION (STD). FOR CW
ROTATION, INTERCHANGE 5 AND 8.

2. ROTATION CONNECTIONS

JOIN JOIN ROT.

STD. 9.8 J.5 CCw
OPP. 9,5 J,8 cw

FIGURE 10 — Wiring Diagram — 53E (5 HP, 208-230 / 460 Volts, 60 Hertz, 3 Phase Electric Motor

DBI PART NO. 000923
BALDOR SPEC. NO.:36K17-1818 b 115V/60/ 1
5 HP, 3450 RPM,T.E.F.C. D WATER PUMP
208*230/460V, 60 Hz, 3 PHASE G RECEPTACLE
12-11.4/5.7 FULL LOAD AMPS (5-15R )
—--— I
1y
‘ ON-OFF
J
= Bl
:1 "GREEN") \\\L\qxx WHITE
TAT "GREEN" L1 ORANGE | — o] Black
7] BLUE : ._RED
}2—‘ Lo - _
ORANGE L2
18|
E
i BLUE L3
F;] i
i
14
5
6
GREEN
GROUND TO
[ MOTOR FRAME
L INE L1 L2 L3 JOIN JOIN JOIN LINE PLUG
COLOR GREEN | ORANGE | BLUE
VOLTAGE
208-230 | 1, 7 2, 8 3,9 4,5,6 - - SHOWN
460V 1 2 3 4,7 5,8 6,9
NOTE :

1. TO CHANGE ROTATION: REVERSE 2 LINE LEADS ON LINE PLUG.

27



FIGURE 11 — Wiring Diagram - 8KM (8 HP Kohler Magnum)
1A 1 041317 | STOP SWITCH (INCLUDED IN ITEM 1)
1 1 139156 |STOP SWITCH ASSY (WITH WIRES)(8KM)
ITEM | QTY| PART NO. DESCRIPTION
BILL OF MATERIAL—8KM ENGINE

27" BLACK
r—r—=1  +—27 BLACK —
I

GROUND
(ATTACH USING EXISTING HARDWARE
ON ENGINE THROTTLE BRACKET)

[
[
[
- - WHITE - -

|
|
R
o
%\
= 5
i
m 5
;@
|
|
3

IGNITION
MODULE
OIL SENTRY SWITCH
(LOW OIL SHUTDOWN)

3

DIAGRAM KEY

- — — - PART OF ENGINE WIRING HARNESS
(SEE KOHLER DEALER FOR PARTS)

WIRING SUPPLIED BY SHP KOHLER MAGNUM

DIAMANE BOAET NG (DB INC. P/N:139214 ENGINE—8KM)
(KOHLER SPEC.#301554)

FIGURE 12 — Wiring Diagram - 9W (9 HP Wisconsin)

1A 1 041317 |STOP SWITCH (INCLUDED IN ITEM 1)

1 1 139196 |STOP SWITCH ASSY (WITH WIRES)(9W)

ITEM | QTY| PART NO. DESCRIPTION
BILL OF MATHRIAL—-9W ENGINE

42" BLACK

42" BLACK —

STOP SWITCH
1A)MOUNTED IN
COWL OF SAW

GROUND
(ATTACH USING

EXISTING HARDWARE

ON ENGINE MAGNETO BOX

MAGNETO STOP SWITCH
(AT FRONT ON ENGINE)

DIAGRAM KEY

***** PART OF ENGINE WIRING
(SEE WISCONSIN DEALER FOR PARTS)

MAGNETO
WIRING SUPPLIED BY (AT FRONT OF ENGINE)

DIAMANT BOART INC.
9HP WISCONSIN (AENL2) SPARK
(DB INC. P/N: 011401 ENGINE—9W) e
[WISCONSIN SPEC.#444221 (WAS SPEC.#408483)]

28



FIGURE 13 — Wiring Diagram-10Y (10 HP Yanmar Diesel)

Lamp (12V/25W)

Dynamo (AV20)
(12V-3A) O
Ground
@ Battery

i
1
i
1
1
]
|
1
|
; =
! GW G/W Key switch Ground
1 Charge lamp
! BAT (_\ ’
'
| 4
z g
: G oMW ST ettt b e oec-elgp
t coupler |AV0.75E|AV1.25R ! AV1.25R|AVO.75E| ¢ o pler
| | I
E Regulator __“1_1-______-2"" i __“2____ _"_4““ @ﬁ]ﬁ
1 ! ’
: G v W AV1.25W1AV1.25[3 : AV1.25G AV1.25V\£ L
E 4! 3 12 | - Ground |
i ' How Key Switch Functions
. |
G ! E | IG/BAT |ST|Note
——OFF |0
OFF\VZ 1 o Auto
2 o—lol |

FIGURE 14 — Wiring Diagram-11R (11 HP Robin)

1A 1 | 041317

STOP SWITCH (INCLUDED IN ITEM 1)
1 1 177021 STOP SWITCH ASSY, w/WIRES (11R/13H)
ITEM | QTY| PART NO. DESCRIPTION
BILL OF MATERIAL-11R ENGINE

STOP SWITCH
(ON ENGINE)

IGNITION COIL

CONNECTOR

LOW OIL  —'=
SHUTDOWN
SWITCH

g—w BLACK
GROUND

(USE EXISTING HARDWARE
ON ENGINE COWL)

DIAGRAM KEY

-— - - PART OF ENGINE WIRING
(SEE ROBIN DEALER FOR PARTS)

—— WIRING SUPPLIED BY DB INC.

WIRING DIAGRAM

11HP ROBIN EH34 (SPEC # EH340YD0000)
[DB INC. P/N:162026 (177118—MODIFIED) ENGINE—11R]

STOP SWITCH
MOUNTED IN
COWL OF SAW

G: Green
W: White
R: Red

Y: Yellow

29



FIGURE 15 — Wiring Diagram-13H (13 HP Honda)

1A 1 041317 STOP SWITCH (INCLUDED IN ITEM 1)
1 1 177021 STOP SWITCH ASSY (WITH WIRES)(13H)
ITEM | QTY| PART NO. DESCRIPTION
BILL OF MATERIAL—13H ENGINE

SEE NOTE 1 - . STOP SWITCH
I(%EIT}(”SFF) [T 144 BLACK MOUNTED IN
AN
\ AN
OFF N \\ S
»«]  GROUND = o - - - BLACK-
(USE EXISTING HARDWARE i N
‘ ON ENGINE COWL) Z ‘
| E | a E
% OIL LEVEL SWITCH @] | S%
= (LOW OIL SHUTDOWN) ! ! B
= L a4 T-SEENOTEZ | E3
| : - ‘ (
‘ \ “T—SEE NOTE 1 L 25 |
\ =2
| - YELLOW- 10 27 r——————————— - . =
| | NOTEs:
L. . - -YELLOW- — — — — 4
CofEs | 1. EFFECTIVE 18MARCH1997, APPROX ENGINE §/N 2354541
***** BLACK- — — GROUND (GREEN) WIRE IS ON INTERNAL ENGINE SURFACE. GROUND
DIAGRAM KEY KILL SWITCH TO ENCINE COWL. USE EXISTING HONDA BOLT.
2. BEFORE 18MARCHI1997: SWITCH GROUND WIRE (BLACK) WAS
- ——- PART OF ENGINE WIRING EXTERNAL MOUNTED TO ENGINE AT SAME LOCATION AS ENGINE
(SEE HONDA DEALER FOR PARTS)  GROUND WIRE (GREEN) USING EXISTING HONDA HARDWARE.
— WIRING SUPPLIED BY DB INC. 13HP HONDA GX390 K1 QXC9

(DB INC. P/N: 167821 ENGINE—13H)
FIGURE 16 — Wiring Diagram-14KM (14 HP Kohler Magnum — Recoil Start)

1A 1 041317 STOP SWITCH (INCLUDED IN ITEM 1)
1 1 177023 |STOP SWITCH ASSY (WITH WIRES)(14KM)
ITEM | QTY| PART NO. DESCRIPTION
BILL OF MATERIAL—14KM ENGINE

30" BLACK
- - STOP SWITCH
~ ‘r (4:*30 BLACK —1 MOUNTED IN
GROUND \\\ - COWL OF SAW
(USE EXISTING N
HARDWARE ON ENGINE ! |
THROTTLE BRACKET) X L~ - WHITE- -
< 5
m <
DIAGRAM KEY = IGNITION
[ MODULE
fffff PART OF ENGINE WIRING HARNESS ]
(SEE KOHLER DEALER FOR PARTS)
WIRING SUPPLIED BY OIL SENTRY SWITCH
DIAMANT BOART INC, (LOW OIL SHUTDOWN)

14HP KOHLER MAGNUM
(DB INC. P/N: 139216 OR 167996, ENGINE— 14KM)
(KOHLER SPEC.#601536)

30



Start)

IC

14KC (14 HP Kohler Command — Electr

— Wiring Diagram

FIGURE 17

(818T#DAdS HATHOM)
. (OMF1-WINIONA 798291 ¥O 8LLBETN/d "DNI qaaq)
ANVINOD ddTHOM dHVT

q1dvD MOovId JAVH
SLINQ ATYVE HNOS

AYHLLVE

|

DIPT—LISIT S1dVd WVYDVIAd DNIHIM

—

@_7////////////////////////////4MU<AM 7///////////////2//////16

IMOD ENIDNE Ol d7dvVd
A1V AJHLLYE HALLVOIN ANNOYD

NOILLdIdOSHA ‘ON JUVd |ALD | WHLI MO EHL ATISNI ‘MVS
OSI7T—STIIM HLIM ASSV HOLIMS dols| S30LLT T T A0 ¥vdd 1V QEIVDOT AYILLVE
(135YvL)
(T WAL NI QEANTOND) Holms dois | ATET70 | T V1 YACTOH ES0d 8181# DudS
(+) AAILISOd-A¥ALLYE'HTEVO | 068497 | 1 2 T asna UITHON H04
n s o e —-  VIDAds SI
(-) FAILVOAN-ANALIVE H1EVD | 168491 | T (S AR S - ENE - - - - - == SSANYVH
AdHLLYA ggeeel ! 7200 R & /Z ) E L PR LATOIA - — — — — - ,, W qIIM
| (21 941 BT#UTTHOY)SSANMVH EHIM |~ ————— 1 g | / oo g
P LATOIA - — - — —— —— = — — ~ ! N =
"ONI LAVOd INVWVIQ A€ L’ [ | P
quIIddns A1V ASALLYE 2777 ~——-1H10IA- — ~ (ANIODNZ NO FMVMANVH | | mu H
/ | =
ONI 1dV0d LNVIVIQ / DNILSIXT HSMN) MALTIA | ,, =
14 QAriddas DNRIM —— K AN0HD TI0 | | C
MVS IO TMOD >
(SINV ¥0d JTTVAQ YATHON HAS) J NI QALNAON ANTONA S
SSANMVH ONIMIM ENIONE 40 LivVd - — — - HOLIMS d01E / , TLTHM
, MOV \\ ; »® MOVId
/ /
A WVYEDVIA , S LATOIA
/ —
J T il A K Ane
- = TN / /
- %, (TILVINDAY dWV CT) N - ,
L TLIHM - — — % MOLVLS THIHMATA Rt ,
< ) /
=  LIHM - ) ANIONE
SO (49H)YOLOTNNOD o wmm
VOLVINDIY 5 = onTd (avL)avm /1 -7
YAILLOTY COE VS e
” m = ATNAON Pk -
o mr NOILINDI - (TYNIN¥4L 8,) dn1d
ﬂ_ - = -
- | - - HUHM- - -7
H o | (TYNIWNSEL 4.
L MOT00 10H¥Y0D agy ANIONT
ANINIALAQ OL ATASOTD SHMIM LOTASNI (
. TYNINIAL .9.) NO QHZINNOW
AYOJTMAHL ‘LINANCD HLIHM Ad JHIIAOD 1ATOIA OIS AT

qUV SAMIM HIWOS ANV ‘AJOLOVA HHATHOM
HHL LV 30v1d JEINIVd ST DNIMIM
HLON

(aNNO¥D)
(TYNINYEL JA,)
ALIHM % MOV1d

31



FIGURE 18 — Wiring Diagram-14KCR (14 HP Kohler Command — Recoil Start)

~~~~~~~~ =1
ON/OFF SWITCH IGNITION [@]

(ON ENGINE) MODULE

ENGINE §
FLYWHEEL STATOR $
(15 AMP REGULATED)

BLACK

OIL PRESSURE
SWITCH

STOP SWITCH
MOUNTED IN
COWL OF SAW

ENGINE
OIL

GROUND
FILTER —== (USE EXISTING
~  HARDWARE ON ENGINE) DIACRAM KEY
2 1 177613 TERMINAL, PIGGY BACK, 1/4" FEMALE
- — — - PART OF ENGINE WIRING HARNESS
1A | 1 | 041317 |STOP SWITCH (INCLUDED IN ITEM 1) (SEE KOHLER DEALER FOR PARTS)
1 1 177612 STOP SWITCH ASSY WITH WIRES—14KC WIRING SUPPLIED BY
ITEM | QTY| PART NO. DESCRIPTION DIAMANT BOART INC.
WIRING DIAGRAM PARTS LIST—14KC Y7 BATTERY CABLE SUPPLIED

BY DIAMANT BOART INC.

14HP KOHLER COMMAND—RECOIL START
(DB INC. P/N:177607 ENGINE-14KCR)
(KOHLER SPEC.#1839)

32



FIGURE 19 — Wiring Diagram-16KM (16 HP Kohler Magnum — Electric Start)

WI9T—AI DVd :SYZdld HA VISIT / ISIT SI¥vd FINLVEL TYNOILLJO — - - — %M.%%» w %ww%m uw
NOILJI4OSEA ON L¥Vd [ALD [ WHLI NI LaVOS INVIVIA OONVIE / ALIHA = M
(v0 660 S2 WATHOM) AN ® HOLIMS NOLINOI| SELLOT | T | 10 SI4Vd ¥0d dTIVAA ¥ATHOM - — — - ﬁﬁmmme momwmw - m
(+) FALLISOd-A¥ALLVE'TTEVO | €9044T | T | 20 orog / @@y = ¥
(-) FAILVDEN-A¥ALLVE'EIEVO | 168497 | T | €0 | HAVID VWVEDVIQ/AHTM WVIDHVIA 0¥DAN / 3OVId = 3d
(XINO V'S'N YOI-QUVANVLS) LAM ‘AYILLVE | SG268T | T | ¥0 TONVAEd / HSITONd
(V&N GASINO SVANY) XM ‘ANALLVE | VGGZEET | 1 (ovsTTL # zﬂﬁoEommmm\.ommm ‘SO gATHOM)
(QgvaNvLs) SSINYVH ONINIM | 2426€T | T | GO ....+.... Mﬁww wz%wﬁwzmmw‘ﬂﬂw%hmm%ﬁow nw:
(4ILANINOH HLIM) SSENYVH DNIMIM| TGOLAT | T g [
(ID1 HDNILNNOW HLIM) ¥ALEW ¥NOH| B4LE9T | T | 90 | r————-— 1, @
(-) aNno¥o ‘ASSV EMIM| LGO0LAT | T | 20 "muwwﬁm ¢ " F=n goﬁo Vm%_wh“w v |AHALLVE
(QEIIIQON) dWNd YAIVM | 9TO0LAT | T | 80 b —
dAV 0T ‘dNNd ¥ELVM ‘S0d |—————— 1 60 _,umwzwu mmu_u L_, ! @ ANno¥D == -~ 7 +
dANd ALVM SSENNVH ESIM| 698497 | 1 | o1 | L. iz (—) A4 & 4 N
440/NO dNNd YELVM ‘HOLIMS | 02T2G0 | 1 11 I —--—yg—--- ._
(40 ge¥ Sv MATHOM) QIONHTOS |—————— 1 |21 @" %..-m!i/ Lo 4 T
(0 81 2G YATHOM) JIONHTIOS/MILYVIS ‘HYIM |[—————— 1 | €T | xo.M%mmT--|o|./|(.--“.|.-“ﬂ“.|“:|/m \..im!i_ |
(¥0 860 T¥ WATHOM) ANIONA—ASSY MALYVIS [—————— T | #1 (PR = = u / _
(#0 860 T¥ YATHOM) ANIONI—-ASSV ¥ALYVIS |—————— T | G1 _1| : @ 1(+) 47 7, _
(€70006GTLT#DNA>TO 85 A¥ JAATHOM) AOW NOI |—————— T |91 _ N @ /_r-io!. !
(800006STLT#DNA<Z0 85 L% JATHOM) AOW NI |—————— 1 I = e WN _
(60 G4 G2 YATHOM)LIDI YOLVINDIY—YALIILOAY |—————— T |4l ! ! = %&Y-iﬂﬂﬂj x\@ |
| QIONTTOS | ((fr—--—-- 4o
(848482 WATHONM) (dWV ST) 1D ¥OLVIS |—————— 1 |81 | -5 o /,u_\.,_“" INnd w/ by _
(10 %04 G2 ¥HTHOM) dOLS TIO MOTLD HOLIMS [—————— 1 |6l Rl Al _ _ _1__ WALVM et geee]
(S-1%0S€2 IATHON) DNTd FAVAS [—————— 1 | 02 @_- ,L_.v "1_ @r-i_ CH I )
S i @) HOLIAS X &0 ) H-—- =2
S o N NMOQLNHS - S L ﬁn\u.w. o)
O S o Mot “ e — 4 e - =
_/uouw”, SF—e vw%«w—m  — uuﬁg P ! (TMOD NI QILNNOW)
N v\@ “ al > NOILINOI “ | e i | “ " moEw NOILINDI
- <l e ---Mg-- T [ QT g
HOLVINOTY | ®_c_ Lt ) € —— - —n P a S -k\mf | T80
YAAILOTAY | _ B + oo i Lo PE L)~
| L — — 3 _|IIII.._.rI|I|I|III._ %>| _.l._rllumul.\ |
G _. A-e o 1 IR [ |
@® B) [e————- A--- [
(=) aNNOY¥H—-YIAHT HTLLOYHL szthme b m === M---
0L HOVLLV OL HIVMAYVH DNILSIXH dSN g

33



FIGURE 20 — Wiring Diagram-16BV & 18BV (16 & 18 HP Briggs & Stratton-Vanguard)

AINO MALAWINOH TVNOILJO HIIM STAAON
N0d THIM OL TVNINYAL HYIM HTVWEL dav

(10-9200-2¥%0G€E ON DAdS dHBT —~HENIDNA 186291:N/d DONI €d)
(10-9,80-2¥%S0E ON DAdS dHOT—HNIDNA ,69651:N/d ONI 4d)
QIVNONVA NOLLVMLS % SHDIMd dH8T ® dHII

YALAWHNOH TVNOLLAO INOHLIM STEAON NO
(ONT @TSO0T) QELOANNOD LON HAIM HLIHM

SSANYVH DNIHIM
NOLLVILS ® SDHDI¥d

ASSY YOLVIS YOLVYNIALTY

\\\\\\\\\\ HDLIMS
AINSSHAd

e MOTIHA- - - - === — =~ T0 MOT
-——-Hd--———-—-=-- -

A WVYDVIAd

AYALLVE

TVIMALYN 40 TTId SOVIE \\,/ ——
NOILAIMOSEA "ON 1avd [ALB [ WALl \ \
SHOIoANNOO TSN/ ASSV HOLMS dois| 282291 | 1 | 1 | S UOLOW HALMVIS
(1 WAL NI QEANTOND) HOLIMS dols| ATETV0 HH //
(+) GAILISOd ANALIVEETEVD | £90L4T | 1 | 2 | Uz,
(©) HAILVDAN AALLVE@IEVO| 168497 | 1 | © | 7
(LEM) AddLlvE| cG26€1 | T | A o
-7 (¢
SALANINOH | 622891 | T | QIONZTOS L K
HELANANOH @ALISO'ASSY GulM | 8G0L2T | T | HELAVLS S DI
(CJaNNOUD NALANNAOHASSY muiM | AG0LLT | T | RN
HIVINAA Ge "TVNINUAL | 950441 [ T | N
o !
ONI LVOH LNVWVIQ Ad (QNNOuD) m e N

QAITddNS T1GVD ANHLLVE V227 TMOD ANIDNT z m | \
) NO MINOSAVD B . )
ONI LYUVOH LNVWVIQ TEZ |
x4 qArlddns HNIMIM (+) ama 515 |
= = !
(s1dvd ¥od aATvad qALAILOEY 4RI TI0 B &
NOLIVILS ® SHOIE AdAS) JOLVINDHEY >
ONIMIM ANIONE A0 LdVd - — -~ - |
(QALVINDEY dNY OT) e
— — H
|
|
|
|
|
|

TMOD
NI QHLNOOW
HOLIMS dOLS

YHTAILDHTY \oVIE

JOLVINDHIA

oVId

(29867 # NOLLVYLS % SDOIIE)
LEVHD NOLLISOd HOLIME L¥V1S HAS—HOLIMS IHVLS

(aroNdTO8 ¥ALYVIS OL—-HdIM MOTIEA) S, TYNINYAL

MO0 HANIONE Ol d1dvo
FIEVD AMALIVE FALLVDIN ANNOUD
(ANNO¥D EANIONE OL-FAIM OVTE) N, TVNINAEL

[ s +a1+d| ld4vIS €
E NOd 2 (v/N-QONETOS TINA 0L—ddIn ALIEM) T, TVNINIAL
; (QIONTTOS JALAVLS 1V AMALLVE OL—ddIM AONVY0) 4, TYNINJHEL

 voewso[ a0
(@FSn LON—JYIM ON),D, TYNINIHL

VI, LINDAID NOILISOd
HOLIMS LEVIS

(JOLVINDEY OL JAIM qay) v, TYNINIAL

34



FIGURE 21 — Wiring Diagram-18H & 20H (Engine Mounted Fuel Tank & Wire Harness wo/ Strip)
Wiring Diagram 18 & 20 HP Honda

20 AMPREGULATOR / RECTIFIER
MOUNTED AT INSIDE OF RIGHT

TRANSISTORIZED
IGNITION UNIT

FUEL CUT
SOLENOID

e —
HAND SHIELD O O
I —
20 AMPCHARGE COILS - —
—
o
2
7
w
=]
-
2
wl wf x
> =l E| O
o5 5 <
Ol 0] 2 2@
20 I
o
HONDA %
WIRE HARNESS ||+
2
> B 3|8
g I ws
o = =
z
CUTAND
L e/TAPEOVER

TRANSISTORIZED
IGNITION UNIT

ENGINE OIL

ENGINE
STOPDIODE

BLACK w/ RED STRIPE
BLACK w/ YELLOW STRIPE

,,,

BLACK

START

|
]

MOTT1FA

WIRE HARNESS

OPTIONAL
HOUR
METER 1

OPTIONAL WATER PUMP

BATTERY

DIAG PART

LOC NO.
1 177283
163779
3 163830
4 166830
5 177016
[ —
7 177063
8 139255
9 167891
10 164370
11 177285
12 177286
13 e
14 e
15
16
17
18
19 -
20 -
21 e
22 167869
23 177288

REQ

[

RPRRRRRPRRRRRRERER

i

e

DESCRIPTION

Honda Wiring Harness

Gauge, Hour Meter

Keyswitch (Wisconsin # YC78D)
Switch, Toggle - Water Pump
Water Pump

Fuse, 10A

Battery Cable, (+) Positive, Red
Battery 12V Lead-Acid

Battery Cable, (-) Negative, Black

Connector, Male Push-On
Wire Ass'y, Hour Meter, Ground
Wire Ass'y, Hour Meter, Positive
Motor, Starter

Switch, Engine Oil Pressure
(Honda #37240-ZG3-E01)

Fuel Solenoid Shut Down
Transistorized Ignition Unit
Engine Stop Diode

Spark Plug

Charging Coil, 20A

(Honda #31620-2J1-801)
Engine Wire Harness
Rectifier-Regulator, 20A
(Honda #31620-ZG5-003)
Wiring Harness, Water Pump
Terminal 5/16 Ring 16 Ga

35



FIGURE 22 — Wiring Diagram-20H (Engine Mounted Fuel Tank & Red Stripe Wire Harness)

Ref: B-542190398 Wire Diagram

BL BL/R GRN
DSITOODPE @
' @ FUEL CUT BL/Y YEL
IGNITION IGNITI;N @ SOLENOID
COIL #2 COIL #1 ;
VIO
r RED
D (< |< |
£y @{ 1ErE
Gr — W,;\
RED STRIPE
ELECTRIC ON HARNESS
STARTER
RECTIF IER entss [Ty o
. . SWITCH —o GRN B
° Gr Gr @ ><
BI/Y 1} >‘
W/Bu W/Bu W/Bu ><
W W w WHT ><
° Bl Bl X
PUMP WATER ><
SWITCH PUMP
aiﬂEﬂ? . P
T e ©) oO®» |G b
RED \ 2 / BLK ><
BATT._ >
| ® d | K
BLK >
K ><>
KEYSWITCH = o
CIM[B[LTS >
OFF
S —— 4 ® a
START ololto -
WIRE |BLK|GRN|RED|YEL|VIO
| X
BLK AN PaN AN PaN PaN AN /\y
RED
VIO
YEL X X_X X XXX _X_X
GRN NC NC N N NC NC N NC NS
DIAG PART QTY DIAG PART QTY
LOC. NO. REQ | DESCRIPTION LOC. NO. REQ | DESCRIPTION
1 177913 1 Wiring Harness w/ Red Strip 10 - 2 Coil, Ignition, Honda
2 Wiring Harness, Honda Engine 1 2 Spark Plug, Honda
3 163179 1 Cable, Battery, Negative (-) 12 177920 1 Switch, Ignition
4 177063 1 Cable, Battery, Positive (+) 13 139255 1 Battery, 12 Volt
5 - 1 Starter, Honda Engine 14 177016 1 Waterpump (Optional)
6 - 1 Stop Diode, Honda 15 166830 1 Switch, Toggle (Waterpump Option)
7 - 1 Switch, Engine Qil Pressure, Honda 16 167869 1 Wire Harness, Waterpump
8 - 1 Fuel Cut Solenoid, Honda 17 177288 1 Terminal, Ring, 5/16" — 16 Ga
9 - 1 Regulator, Honda 18

w
(o3}




FIGURE 23 — Wiring Diagram-20H (Cowl Mounted Fuel Tank, 190092 Engine, & Blue Stripe Wire Harness)

Ref: B-542190399, Rev 2 Wire Diagram

BL BL/R GRN
DSITOODPE @
‘ @ FUEL CcUT BL/Y YEL
IGNITION IGNITI#ON / @ SOLENOID
COIL #2 COIL #1 v
VIO
Gr RED
0 |< |< |
e @4; el
Gr — mg\
BLUE STRIPE
ESLTEACRTTREIRC ON HARNESS
- D1
e <. [l <K
o o SWITeH U BLU >
- Gr Gr @ ><
BI/Y W >‘
W/Bu W/Bu W/Bu ><
W W w WHT ><
° Bl Bl K ><
.<
® N
PUMP WATER BLU
SWITCH PUMP i A
ORA -‘. * nglﬁfﬁ >‘
) X X X IBLK e@c MODELS RED) ]
RED AL A >
o |0 i
RED BLK
BLK — ><
@ BATT, >
KEYSWITCH ><
CIM[BILTS >
OFF | oto K ><
RUN o——0
START o——0—+o0 ><
WIRE |[BLK|GRN|RED|YEL|VIO @ K ><
BLK AN AN /\J/
RED
@i: vio
© )= v X P P XXX XX
@ RN N N\ N NC N NCNC NC NS
DIAG PART QTY DIAG PART QTY
LOC. NO. REQ | DESCRIPTION LOC. NO. REQ | DESCRIPTION
1 542190390 1 Wiring Harness w/ Blue Strip 10 - 2 Coil, Ignition, Honda
2 1 Wiring Harness, Honda Engine 1 2 Spark Plug, Honda
3 163179 1 Cable, Battery, Negative (-) 12 177920 1 Switch, Ignition
4 542190395 1 Cable, Battery, Positive (+) 13 139255 1 Battery, 12 Volt
5 1 Starter, Honda Engine 14 177016 1 Waterpump (Optional)
6 1 Stop Diode, Honda 15 166830 1 Switch, Toggle (Waterpump Option)
7 1 Switch, Engine Qil Pressure, Honda 16 167869 1 Wire Harness, Waterpump
8 1 Fuel Cut Solenoid, Honda 17 177288 1 Terminal, Ring, 5/16" — 16 Ga
9 1 Regulator, Honda 18 542190401 1 Light, Low Qil Indicator

37




DECAL DESCRIPTIONS AND LOCATIONS
DESCRIPCION DE CALCAMONIAS Y UBICACIONES

TARGET

POR/ACUAT N

P/N: 187681
Target / PAC IV
Location: Sides of Cowl
Quantity: 2
Models: All

P/N: 167936
Start / Run / Stop
Location: Control Panel
Quantity: 1
Models: 16KM, 18H, 20H (Drivematic Only)

f_\
Muffler Is HOT!
May Cause Burns And / Or

Ignition Of Material.
Avoid Contact!

TARGET

P/N: 189732, Target (Blue) for Blue Surfaces
(Shown)
Or
P/N: 187693, Target (White) for Black Surfaces

Location: Rear Guard At Rear Of Cowl

Quantity: 1 P/N: 169065, Muffler Hot

Models: All Location: Engine Fuel Tank
Quantity: 1
Models: Gasoline Powered Models
(s OPERATING INSTRUCTIONS ) \

Before Starting Engine:
1. Use correct diamond of abrasive blade for the cutting conditions.
2. Ensure flanges and blade mount are clean and undamaged, then
mount blade and secure tightly.
3. Check water tubes for adequate water flow.
4. On self-propelled models, disengage transmission.

i@ LOWER RAISE t&
BAJADA SUBIDA

To Start Sawing:
1. Start Engine, let engine warm up at half-throttle. All sawing is done
at full throttle.
2. Align blade with cut. For wet cutting, open water valve. Lower
blade into cut.
3. Cut as fast as blade will allow. If blade climbs out of cut, reduce
forward speed, or cutting depth.

3. Asegurarse de una refrigeracion del disco sufficiente. Comprobar
la limpieza de la horquilla de salida del aqua.
4. En Modelos autopropulsados, desembragar la transmision.
Para empezar el corte:
1. Arrancar el motor, dejandolo calentarse a medio regimen. El corte
se hace a plano regimen
2. Alinear el disco con el corte, para corte conaqua, abrir la llave de
paso. Boyar lentamenta el disco hasta el corte.
3. Cortar tan deprisa como el disco lo permita. Si el disco tiende a
levantarse, saliendose del corte, Reducir la velocidad de avance o la
\\ profundidad de corte.

/

A WARNING

ADVERTENCIA
AVERTISSEMENT

IF YOU DO NOT HAVE AN OPERATOR’S MANUAL
CALL TOLL FREE 1-800-288-5040.

Machinery Hazard -Always keep all guards in place.
Maquina en funcionmiento-Los capotes debenestar en posicion

DO NOT operate near combustible material
No utilisar dentro de un lugar inflamable.

Use only in well ventilated areas.
Utilizar en un lugar muy bien ventilado.

( sTOP

PARADA
ENGINE MOTOR

-

5|||»>§*]

Always wear approved equipment. 4 RUN \
Antes de la pueswlyﬂgghgqones DE OPERACION Utilize siempre protecciones homo logadas. MARCHA
1. Utilizar el disco de diamente o abrasivos adecuados. Read manual. START -
2. Las pletinas de sujecion del disco, deben estar limpias y sin golpes. A Lea el manual. ARRANQUE
Colocar el disco y adjustarlo solidamente. Veuillez lire le manuel

»6

San

2/

P/N 177891, Operating Instructions
Location: Top Of Control Panel
Quantity: 1, Models: All

38



DECAL DESCRIPTIONS AND LOCATIONS
DESCRIPCION DE CALCAMONIAS Y UBICACIONES

ENGRASAR LOS RODAMIENTOS A DIARIO
GIORNO

DE LAGERS DAGELWJKS SMEREN
INGRASSARE | CUSCINETTI OGN

BEARINGS DAILY
GRAISSER LES ROULEMENTS CHAQUE JOUR

GREASE
LAGER TAGLICH FETTEN

caosTo

P/N 040570, Grease Bearings Daily (Multi-Language)
Location: Front Of Frame or Front Of Weight Kit

If Light Is On After Engine Is Running
Check Engine Qil Immediately!
Severe Engine Damage Could Result

If Proper Engine Qil Level Is Not
Maintained!

P/N 542190402,
Decal, Low Oil Indicator Light
Location: Near Lamp On Fuel

Tank Bracket, Quantity: 1
Models: 20H Models Only

CAUTION

CHECK DAILY
USE SAE30W30
APl CLASSIFICATION
SE-CC-CD
OR EQUAL

160004

P/N 160004, Transmission
Location: Transmission Fill Cap
Quantity: 1
Models: Drivematic Models Only

T T T T T T I T I T IT I IS rs.
CAUTION » PRECAUCION * ACHTUNG * OPGELET » ATTENTION * ATTENZIONE
o

P/N 167755 Decal, Water Tank
Caution
Location: Water Tank Bracket
Quantity: 1 for Water Tank
Option Only

Quantity: 1, Models: All

A

DISENGAGE
DESEMBRAGAR

®
@

P/N 167951, Water Valve ON /

TRANSMISSION

TRANSMISION

ENGAGE
EMBRAGAR

P/N 167952, Transmission

Engage OFF
Location: Rear Of Control Panel .
Quantity: 1 Location: Rear Of Control
Models: Drivematic Models Panel
Only Quantity: 1
Models: All

/N @B novertencia
4

WATER PUMP
BOMBA DE AGUA

)
/

®
®

P/N 167935, Decal, Water
Pump
Location: Rear Of Control Panel
Quantity: 1 for Water Pump
Equipped Models

PRECAUCION

CAUTION

AN

v
All guards must be in place.
Los capotes debenestar en posicion.

P/N 176223 Decal, Warning-
Guards In Place
Location: Frame Base, Rear
Control Panel, Quantity: 2, All
Models

TARGET

TARGETEBLUE.CONM

P/N 187691, Decal,
Targetblue.com
Location: Cowl Front, Near S/N
Plate
Quantity: 1 for All Models



COMPLETE DECAL KITS

P/N 177561 Decal Kit
PAC IV, Drivematic Model

Includes the following items**:

P/N 177562 Decal Kit
PAC IV, Push Model

Includes the following items**:

Part No. | Qty Description Part No. | Qty Description
167953 2 Decal, Target / PAC IV 167953 2 Decal, Target / PAC IV w/ Stripe
052130 1 Decal, Target 052130 1 Decal, Target

167951 1 Decal, Water Valve ON / OFF 167951 1 Decal, Water Valve ON / OFF
176223 2 Decal, Caution / Guards In Place 176223 2 Decal, Caution / Guards In Place
169065 1 Decal, Muffler Hot 169065 1 Decal, Muffler Hot

040570 1 Decal, Grease Bearings Daily 040570 1 Decal, Grease Bearings Daily
167949 1 Decal, Operating Instr. (Drivematic) 167950 1 Decal, Operating Instr. (Push Model)
167936 1 Decal, Start / Run / Stop

167952 1 Decal, Transmission Engage

160004 1 Decal, Transmission Oil Fill

**Kits Includes P/N’'s Shown & Quantity To Complete One Unit. Specify Kit For A Drivematic or Push Model Saw.
Kits DO NOT Include Decals For Optional Water Pump, or Optional Water Tank — Order Separately.
Kits DO NOT Include Decals For Engine or Electric Motor. See The Engine / Motor Manufacturer For These Decals.

EQUIPOS COMPLETOS DE CALCOMANIAS

Equipo de Calcomania P/N 177561
PAC IV, Modelo de Transmision

Automatica
Incluye los siguientes articulos**:

Equipo de Calcomania P/N 177562
PAC IV, Modelo de Empuje

Incluye los siguientes articulos**:

Pieza | Cant Descripcion Pieza | Cant Descripcion
No. idad No. idad

167953 2 Calcomania, Target / PAC IV 167953 2 Calcomania, Target / PAC IV con Raya

052130 1 Calcomania, Target 052130 1 Calcomania, Target

167951 1 Calcomania, Vélvula de Agua 167951 1 Calcomania, Vélvula de Agua
ENCENDIDO / APAGADO ENCENDIDO / APAGADO

176223 2 Calcomania, Precaucion / Protectores 176223 2 Calcomania, Precaucion / Protectores
en su Sitio en su Sitio

169065 1 Calcomania, Silenciador Caliente 169065 1 Calcomania, Silenciador Caliente

040570 1 Calcomania, Engrase los Cojinetes 040570 1 Calcomania, Engrase los Cojinetes
Diariamente Diariamente

167949 1 Calcomania, Instrucciones de 167950 1 Calcomania, Instrucciones de
Operacion (Transmision Automatica) Operacion (Modelo de Empuje)

167936 1 Calcomania, Arranque /
Funcionamiento / Parada

167952 1 Calcomania, Engranaje de la
Transmision

160004 1 Calcomania, Llenado del Aceite de
Transmision

**[_os equipos incluyen las P/N mostradas y la cantidad para completar una unidad. Especificar el equipo para una

sierra de transmision automatica o0 modelo de empuije.

Los equipos NO incluyen calcomanias para la bomba de agua opcional o para el tanque de agua opcional. Haga su

pedido por separado.

Los equipos NO incluyen calcomanias para la maquina o el motor eléctrico. Refiérase al fabricante del motor /

maquina para obtener estas calcomanias..

40




ENGINE LOCATIONS ON ENGINE BASE
LOCALIZACIONES DE MOTOR Y DE LA BASE

= =
e ~ =
= I s
=
‘ n [
s = - = >
e = o o |
2 IR » m2@ Ty
RIS @2 o SR
i3 | Com S
Yoo Sam,
)
s Q = > = > o
I =mm mm I
‘ 522 o S3 [
Q | | N
| M@@ %@@O @2\ S > %E
I Oz = = o =X
‘ ® 28 ©, ‘ =5
[ oo T [ U 20
| o= o= | 2@
| — — T | j_( D -
T . >
| = Qo o S
| 2 =i oo EE
© @© L <
| — v — %;
I = 2 I
| S 3 | e
| — = |
o
‘ m O L om !
| IS % =10 |
[ o = oL [
- 9 4S8 =® =
| = 0 y > @0 |
= 8 X T S m
I & © © X © =
- v 9 >
z O wh 9O
N e gy ™~
7@ |a @ e !
w W up
! (. = =
3 2 =z 3|
< - n O 0
b4 ] - N b4
I = I
| - I
| = =
| R~ 4
< ©w |
I - -
[ W [ 1
w & !
‘ ‘

ENGINE MOUNTING LOCATIONS & BASE ATTACHING POINTS
(P/N 167831 ENGINE BASE SHOWN)

LOCALIZACIONES DE MONTAJE DEL MOTOR Y PUNTOS DE UNION DE LA BASE
(P/N 167831, BASE DEL MOTOR MOSTRADA)

SYMBOL ENGINE MODEL
5E 5 HP ELECTRIC (1 & 3 PHASE)
75E 7.5 HP ELECTRIC MODEL & 14KCR BASE ENGINE
8KM 8 HP KOHLER MAGNUM
oW 9 HP WISCONSIN
10Y 10 HP YANMAR DIESEL
11R 11 HP ROBIN
13H 13 HP HONDA
14KC 14 HP KOHLER COMMAND (ELECTRIC START)
14KCR 14 HP KOHLER COMMAND (RECOIL START)
14KM 14 HP KOHLER MAGNUM
16KM 16 HP KOHLER MAGNUM
16BV 16 HP BRIGGS & STRATTON-VANGUARD
18BV 18 HP BRIGGS & STRATTON-VANGUARD
18H 18 HP HONDA
20H 20 HP HONDA




Notes:

42



OPTION AVAILABILITY FOR EACH MODEL
MODEL
OPTIONS 51E | 53E | 75E | 8KM | 9W | 10Y | 11R | 13H | 14KM | 14KC | 14KCR | 16KM | 16BV | 18BV | 18H | 20H
Drivematic Transmission N/A | N/A Y Y Y Y Y Y Y Y Y Y Y Y Y Y
Weight Kit (26 Lbs.) (Note 1) Y Y Y Y [ Y| Y Y Y Y Y Y Y Y Y Y Y
Lift Bail Kit (Note 2) Y Y Y Y Y Y Y Y Y Y Y Y Y Y Y N/A
Tie Down Bracket Kit Y Y Y Y Y Y Y Y Y Y Y Y Y Y Y Y
Water Tank Kit (5 Gal.) (Note 3) | Y Y | NA| Y Y Y Y Y Y Y Y Y Y Y Y | NA
Outer Flange — 1/2”Cut (Note4) | NNR | NNR | N/R | N/R | NR | N/R | N/R Y Y Y Y Y Y Y Y Y
Kit, 3/4” Cut (Note 5) N/R | NNR | NNR | NJR | NNR | N/R | N/R | N/R N/R N/R N/R Y Y Y Y Y
Kit, 1” Cut (Note 5) N/R | NNR | NNR | NJR | NNR | N/R | N/R | N/R N/R N/R N/R N/R N/R N/R N/R Y
Electric Water Pump (Note 6) N/A | N/JA | N/JA | N/A | N/A Y N/A | N/A N/A Y N/A Y Y Y Y Y
Hourmeter Kit (Note 6) N/A | N/JA | N/JA | N/A | N/A Y N/A | N/A N/A Y N/A Y Y Y Y Y
Blade Guard Left / Right Cutting
14” Blade Guard (Note 7) L/R L/R L/R LR | IR | L/R L/R L/R L/R L/R L/R L/R L/R L/R L/R | LIR
18” Blade Guard (Note 8) L/R L/R L/R L L L/R L/R L/R L/R L/R L/R L/R L/R L/R L/IR | L/IR
20” Blade Guard L L L L L L/R L/R L/R L L/R L/R L/R L/R L/R L/R | L/IR
Y = Available N/A = Not Available (Item will NOT work on this model) N/R = Available but Not Recommended
L = This Size Blade Guard Will Fit Only On Left Hand Side Of Saw L/R = This Size Blade Guard Will Fit On Left or Right Side Of Saw

Notes: AWarning: See operating instructions and applicable instruction sheets before installation of any of these items!

1.
2.

Weight Kit: Standard Equipment for 51E, 53E, 11R, 13H, 14KC, 16BV, 18BV, 18H, 20H With 18” Blade Guard (See Note 7 & 8). Installation: See parts list.

Lift Bail Kit: Available As Factory Installed (most models). Standard equipment for 75E model because electrical control box is mounted onto lift bail (effective
January 1997). This option must be ordered to use the optional “Water Tank Kit” (See Note 3). See Instruction Sheet 0A7673 for installation instructions.

Water Tank Kit: Must order Lift Bail Kit to use water tank kit. Use only with dry cutting blades. Water flow (Approx. 1/2 Gallon Per Minute) is not sufficient for
use with wet cutting diamond blades. N/A for 75E models because electric control box is mounted onto lift bail. Installation: See parts list.

Outer Flange 1/2” Cutting: Mounts directly to standard bladeshaft. Use Only For Blade Stacking Width Of 7/16”- 1/2”. Use Standard Outer Flange
(P/N 167962) For Blade Stacking Width Of 0 — 3/8”. Available For Use On Right Or Left Side Of Saw.

Wide Cutting Kits: Available for all Models. Not recommended for engine sizes less than 16 HP (4 Belt Bladeshaft Drive). Kit Includes A 4 Groove Blade
Shaft Pulley. N/R Engines Require A 3 Groove Bladeshaft Pulley-Order & Install Separately. See Instruction Sheet 0A7767.

Electric Water Pump Kit / Hourmeter Kit: Available only on models shown. Engine must have electric starter to power this item. Installation: See parts list.
14”Blade Guard: Not Available For Factory Installation--effective January 1997. Available Through Service Parts Only.
18”Blade Guard: Standard Equipment--effective January 1997 For All Models except for 20H (20H Model Equipped with a 20” Blade Guard).

43



DISPONIBILIDAD DE OPCIONES PARA CADA MODELO
MODELO
OPCIONES 51E | 53E | 75E | 8KM | 9w | 10Y | 11R | 13H | 14KM | 14KC | 14KCR | 16KM | 16BV | 18BV | 18H | 20H
Transmisién Automaética N/D | N/D D D D D D D D D D D D D D D
Equipo de Pesas (26 Libras) (Nota 1) D D D D D D D D D D D D D D D D
Equipo de Elevacién (Nota 2) D D D D D D D D D D D D D D D N/D
Equipo de Ménsula de Atar D D D D D D D D D D D D D D D D
Equipo de Tanque de Agua D D N/D D D D D D D D D D D D D N/D
(5 Galones) (Nota 3)
Brida Externa - Corte de 1/2”(Nota4) | N/R | N/R | N/R | N/R | N/R [ N/R | N/R D D D D D D D D D
Equipo, Corte de 3/4” (Nota 5) N/R | NNR | NR | NR|[NR|NR /| NR| NR N/R N/R N/R D D D D D
Equipo, Corte del” (Nota 5) N/R | NNR | NR | NR|[NR|NR ]| NR | NR N/R N/R N/R N/R N/R N/R N/R D
Bomba de Agua Eléctrica (Notas) | N/D | N/D | N/D | N/D | N/D D N/D | N/D N/D D N/D D D D D D
Equipo Medidor de Horas (Nota6) | N/D | N/D | N/D | N/D | N'D | D N/D [ N/D N/D D N/D D D D D D
Protector de Hoja lzquierdo /
Corte ala Derecha
Protector de Hoja de 14” (Nota7) | I/D I/D I/D /D | UD | I/ID I/D I/D I/D I/D I/D I/D I/D I/D I/D I/D
Protector de Hoja de 18” (Nota 8) I/D I/D I/D I I I/D I/D I/D I/D I/D I/D I/D I/D I/D I/D I/D
Protector de Hoja de 20” I I I I I I/D I/D I/D I I/D I/D I/D I/D I/D I/D I/D
D = Disponible N/D = No Disponible (El articulo NO funcionara en este modelo) N/R = Disponible pero No Recomendado
| = Este tamafio de protector de hoja se ajustara solamente a la izquierda de la sierra I/D = Este tamafio de protector de hoja se ajustara al costado
izquierdo o derecho de la sierra

Notas: Advertencia: iVer las instrucciones de operacion y las hojas de instrucciones aplicables antes de instalar
cualquiera de estos articulos!

1.

Equipo de Pesas: Equipo convencional para los modelos 51E, 53E, 11R, 13H, 14KC, 16BV, 18BV, 18H, 20H con Protector de Hoja de 18” (Ver Nota 7 y 8).
Instalacién: Ver la lista de piezas.

Equipo de Elevacion: Disponible como instalacion en fabrica (en la mayoria de los modelos). Equipo convencional para el modelo 75E porque la caja de
control eléctrico esta montada en el mecanismo de elevacion (efectivo en enero de 1997). Se debe hacer el pedido de esta opcién para usar el “Equipo del
Tanque de Agua” opcional (Ver Nota 3). Ver Hoja de Instruccién 0A7673 para obtener las instrucciones de instalacién.

Equipo del Tanque de Agua: Se debe hacer el pedido del Equipo de Elevacién para usar el equipo del tanque de agua. Usar solamente con hojas para
corte en seco. El Flujo de Agua (Aproximadamente 1/2 Galon Por Minuto) no es suficiente para usar con hojas diamantadas himedas. N/D para los modelos
75E porgue la caja de control eléctrico esta montada en el mecanismo de elevacion. Instalacion: Ver lista de piezas.

Corte de 1/2”de la Brida Externa: Se monta directamente al eje de la hoja convencional. Usar solamente para el amontonamiento de hojas de ancho de
7/16” — 1/2”. Usar Brida Externa Convencional (P/N 167962) para el amontonamiento de hojas de ancho 0 — 3/8”. Disponible para uso en el costado
derecho o izquierdo de la sierra.

a4



5. Equipos para Corte Ancho: Disponibles para todos los modelos. No recomendados para tamafios de motor inferiores a 16 HP (Transmision del Eje de la
Hoja de 4 Bandas). El equipo incluye una Polea del Eje de la Hoja de Muesca A 4. Los motores N/R requieren Poleas del Eje de la Hoja de Muesca A 3 -
Haga el pedido por separado e instale en forma separada. Ver la Hoja de Instruccion 0A7767.

6. Equipo de Bomba de Agua Eléctrica / Equipo Medidor de Horas: Disponible solamente en los modelos mostrados. El motor debe tener un arrancador
eléctrico para suministrar energia a este articulo. Instalacion: Ver lista de piezas.

Protector de Hoja de 14": No disponible para instalacién en fabrica--efectivo en enero de 1997. Disponible a través de Piezas de Servicio solamente.

Protector de Hoja de 18": Equipo Convencional--efectivo en enero de 1997 para todos los modelos excepto para el 20H (el modelo 20H esta
equipado con un Protector de Hoja de 20”).

I REPAIRS I The instructions for use and spare parts found in this document

are for information only and are not binding. As part of our
product quality improvement policy, we reserve the right to make

We carry out all repairs in the shortest possible time and at the most ) e ) : .
y y b any and all technical modifications without prior notice.

economical prices. (See front page for our address and phone numbers)

I SPARE PARTS I Las instrucciones de uso y las piezas de recambio presentadas

en este documento son solamente para informacion y no constituyen
obligacion ninguna. Como parte de nuestra politica de mejoramiento
For quick supply of spare parts and to avoid any lost time, it is essential to de la calidad de nuestros productos, nos reservamos el derecho de hacer
quote the data on the manufacturer’s plate fixed to the machine and the part cualquiera y todas las modificaciones técnicas sin previo aviso.

number (s) to be replaced with every order.

I REPARACIONES I The manufacturer accepts no
responsibility caused by unsuitable

use or modifications

Hacemos todas las reparaciones en los plazos mas breves posibles, y a los
precios mas econdmicos. (Vea la portada para nuestra direccion y nimero . .
de teléfono). iEl fabricante no acepta ninguna

responsabilidad por accidentes debidos
I PIEZAS DE RECAMBIO I al uso indebido o m(?dif?caciones
hechas a la maquina!

Para un suministro rapido de piezas de recambio y evitar cualquier pérdida
de tiempo, en cada pedido es esencial mencionar los datos de la placa de
fabricacion fijada a la maquina; y el nUmero de pieza que se va a reemplazar.

45



Notes:

46



Notes:

Revisions To This Document:
Rev 11July2002:
Add PAC IV-13.5R - Added to model list (pgs. 1, 2, 3); Figure 2 - Added Item 1 (196010, pg. 11) and Item 86 (196019, pg. 15).
Page 7, Figure 1, ltem 35D (P/N 177915 Was 167789 in Error).
Ref. ECO 6212 - Page 13, Figure 2: Changed ltem 42 (195130 was 167944, deleted 177614, 195141 was 174709),
Added Items 43 (195120, 195134), Changed Item 43 (139596 was 139228, 180846 was 174672),
Added Items 45A, 46A, 47A, 48A, Added “Note H,” Deleted Item 46 (139761, 139740), Deleted Item 48 (139745),
Deleted ltem 46 (139761, 139740), Deleted Item 48 (139745). Page 34: Changed decals (187681 was 167953, 189732 & 187693 was
052130, 177891 was 167949 & 167950), Updated 169065 decal.

Rev 25 November 2002:
Figure 2, pg. 11 — Added Item 1 (190334), Added “(See Note J)" to Item 1 (177461), Item 3 (167942 and 167889), Added “20H" to Item 3
(167942). Figure 2, pg. 15 — Added to list of Figure 2 Notes - Note J.

Rev 28 April 2003:
Page 1: Added PAC IV-20H (With Cowl Mounted Fuel Tank) Information. Page 2-3: Re-Numbered Index pages. Pages 4-5: Replaced
Diamant Boart Inc with Dimas North America. Page 11: Added p/n 190092 Engine. Page 15: Added Note “K”, and P/N 542190390. Page
18: Added Figure 4. Page 21: Item 30, Revised Text. Pages 20-37: Re-Numbered Figures 5 through 23 (i.e. Figure 5 Was Figure 4, etc).
Pages 36-37: Added Wiring Diagrams Figures 22 and 23. Pages 38-39, Added New Target Logo Decals.

Rev 12 May 2003 (ECO 6388):
Page 18: Revised Figure 4. Page 37: Revised Wiring Diagram on Figure 23.

Rev 3 June 2003 (ECO 6388-2):

Page 37: Figure 23 Wiring Diagram Changed To B-542190399 Rev 2, Page 39: Added 542190402 Decal. Page 43-44: Revised “Option
Availability” Charts to show Lift Bail Kit and Water Tank Kit N/A for 20H Model.

Rev 4 July 2003 (ECO 6469): Page 17, Item 20A Was 020540 (.25” Long) In Error.

Rev 11 December 2003 (ECO 6553): Page 9, Item 31 (542190434) Was 040141.

47



48

TARGET

The engine exhaust from this product
contains chemicals known to the State
of California to cause cancer, birth
defects or other reproductive harm.

‘ ’ Printed on Recycled Paper




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails true
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /SyntheticBoldness 1.00
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /FRA <>
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308000200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e30593002537052376642306e753b8cea3092670059279650306b4fdd306430533068304c3067304d307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e30593002>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
    /ENU <>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


